
Parts List 
SUPER HIGH SPEED 

SAFETY STITCH MACHINE 

AZF8500G 

MODELS & DEVICES 
AZF8500G-C5- 1 0 AZF8500G-A4- 1 0 
AZF8500G-A6-1 0 AZF8500G-Y6-1 0 
AZF851 8G-C5-1 0 AZF8520G-A Y6 
AZF8520G-A Y8 AZF8520G-CA 7 
AZFR8500G-C5 

Kl KTl C SClO 

~ YAMATO SEWING MACHINE MFG. CO.,LTD. 

From the library of: Superior Sewing Machine & Supply LLC



TABLE OF MODEL & DEVICE 
=E7 Jv c. ~~O)~ciX-J[ 

device ~II: 

0 0 0 

0 0 

0 0 

0 

0 0 0 

0 0 

0 0 0 

~NOTICE~ 

This table includes the main models. 

................... . . . . . . . . ... .. . . . . ... . . . . . . . . . . . 

..................... . . . . . . . . .. . . . . .. .. ... 

::rv.;t:22:>.::>:MLf44:> >Mlf ................................ . . . .. . ... .. . .. . . .. . . . . . .. . . . .. .. . . . . . ... . . . . . .. . . . ... . . . . . .. . .. .. . . . ... . . . . .. . . 

0 0 

0 

0 

0 

0 

See the details of the gauge and others on the parts book for each device. 

Some models without the gauge can not be produced. 

This table is subject to change without notice. 

~51:~~ 

L:OJ~t<::ti{"\:~~11~~2jXG-r~ IJ *""to 7-V'~OJ~i%11Hi~J\-'Y"1',y? ~~!IR, G-r <tee! t,\o 

-imi%fi-Eitt t<= J: IJ, 1:i.Mc' ~ tcJ.l, \~:t c:t:51J *-to 
c.: 0)~0)~2jX~lj[t;:t:, ~flr->~Ii:O)*JT~&um.ll:t<=J: o ~~<:!n~~-E~t.J~c:t:51J *""tOJC'i:'77K"Fc! l,\0 

0 

0 

0 

0 

0 

0 

0 

From the library of: Superior Sewing Machine & Supply LLC



z= 0)}\-'Y 1) A 1-- t;:I:AzFssooG-A4-1 O(Ifi.><A~1oo)~~*=E'T'JIAc: v-c 17 A 1-- ~ft=f.iX:Gl"~'*9 0 

r_w §I 1 '"""'16'<: t;:J:~2fs:=E'T'J[.,~~2JX G l" ~' * 9 o 
!J!§ 17'"'"'-J:t7'=E7'J[.,, {-g;;~ii!~~~2JX G l" ~'*9 o 

J\-'Y 1) A 1-- 'c:~c~X~n -r ~\.Qjj 7-0)-J)!t;:J:P9f¥:x jl-f¥: x v~~*b Gl" ~'*9 0 

~*~~~*~Gl"S.Q·~~, MM$0)-J:t-1~~90 

~c~O)~BJ:J (Parts No. O)~~c:~a~~n ""C\,'*9 o ) 
[ ] flj@]O)J\-'Y 1) A H<:X'.tG"l, ~@]~~~tLtcffB~~*b Gl"~'*9 o 

[ J P9t;:J:IBParts No. &U*V'~lO)m~~ 
+ fli"@]O)J\-'Y 1) A H<:X'.tG"l, ~@J~tm~tLtcffB~:&U=f:'T'J[.,~*b Gl"~'*9o 

$~5:£:)(0)~0) ~)i~ 

* Z:O)J\-'Y 1) A H<:~2JX~tL l"~\.QtfB~~ c::·):£)(::0)~(;:1:, Parts No.(19Ux,~·, 215021 O)c·<!B~~' G *9o * 00200040)~-g.,;:~:, 0020004J<.t;:I:20004 C'c'5ix"""f~ ~,0 
* I77- ::J_-"j'fft!J)iXO)~(;:I:~=m:e:~~ ~<IB~D 5-t±"""f~ ~\0 

How to use this Parts List 
The illustrations on this Parts List are drawn on the basis of AZF8500G-A4-1 0 with Flat Knife. 
The items from No.1 to No.1 6 contain the standard model. 

The following items included No.1? contain the submodel and Device. 
The dimension of Collar on this Parts List shows Inside diameter X Outside 
diameter X Width. 

Numbers on a connector show sizes of joints. 

Explanation of Marks (marked at the Side of Part No.) 
[ ] means this part is changed from the previous Parts List 

Inside of [] shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List 

How to place an order for the parts * When placing an order for the parts from this Parts List, please clearly state the Parts No. 
(e.g.215021 0) which you require so that we can deliver the correct Parts to you. * When the Part No. is "0020004" , please place an order for the part by showing "0020004" 

or "20004" . * When ordering Air Tube, please inform us of the Part No. and the length. 

This Parts Listis subject to change without notice. 

From the library of: Superior Sewing Machine & Supply LLC



Contents §;~ 

MISCELLANEOUS COVERS(1) 1JH-~f*(1) 1 

MISCELLANEOUS COVERS(2) 1JH-~f*(2) 2 

MISCELLANEOUS COVERS(3) 1JH-~f*(3) 3 

MISCELLANEOUS THREAD EYELETS *~~f* 4 

MISCELLANEOUS CRANKSHAFT & BUSHINGS :3:: fdL&. U: / "J ~ .::1. ~ f* 5 

NEEDLE BAR DRIVING MECHANISM ~~~- 6 

KNIFE DRIVING MECHANISM ;>(A.~- 7 

PRESSER FOOT MECHANISM ~.I~- 8 

TOP FEED MECHANISM(1) ..t~·J~-(1) 9 

TOP FEED MECHANISM(2) ..t~·J~-(2) 10 

TOP FEED MECHANISM(3) ..t~·J~-(3) 1 1 

UPPER LOOPER DRIVING MECHANISM ..t.J~-1'\~- 12 

LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM"'FJ~-JU.fCf=m~J~-J~~-13 

FEED DRIVING CONTROL MECHANISM 

FEED DRIVING MECHANISM 

LUBRICATING MECHANISM 

EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8500G-C5-l 0 

+ AZF8500G-A6-1 0, Y6-1 0 EXCLUSIVE PARTS 

+ AZF8518G-C5 EXCLUSIVE PARTS 

+ AZF8520G-AY6, AY8 EXCLUSIVE PARTS(1) 

+ AZF8520G-AY8 EXCLUSIVE PARTS(2) 

+ AZF8520G-CA 7DA-1 EXCLUSIVE PARTS 

+ AZFR8500G-C5DA EXCLUSIVE PARTS 

K1 DEVICE 

+ KT1 DEVICE(l) 

+ KT1 DEVICE(2) 

C DEVICE 

+ SC 1 0 DEVICE 

+EXTRA PARTS(1) 

+EXTRA PARTS(2) 

MISCELLANEOUS SUPPORTING BOARD 

THREAD STAND 

WARNING LABEL 

LIST of MAIN SPARE PARTS 

INDEX 

iW ~ IJ m.J iiHtt• 14 

~·J~- 15 

*8)Eb~- 16 

~XA&{fij11:7J~Wffl$~ 17 

iJ" :1' t 7 J ~ :W ii~B~B ~ 18 

iJ" :1' t 7 J~ :W FJHlB ~ 19 

iJ"'1t7 J~:WFF.I~B~( 1) 20 

iJ":1't7 J~:WFF.I~B~(2) 21 

iJ"/t7J~:WFF.I~B~ 22 

iJ"/t7J~:WFF.I$~ 23 

K1 ~~ 24 

KT1 ~~(1) 25 

KT1 ~~(2) 26 

c~~ 27 

SC1 0~~ 28 

~)i~B~(1) 29 

~)i~B~(2) 30 

~?"t&~f* 31 

*-'-A .lLc 32 

~'iS-5~)~ 33 

::E~~B~ IJ A." 34 

~51 35 

From the library of: Superior Sewing Machine & Supply LLC



From the library of: Superior Sewing Machine & Supply LLC



1 

1 

tJ-7 
' 

10 ' 
\w-~9 

' 

32 

AZF8500G 

14 

' ' ' 
I 

22 I 

~34 

' . 
. 

. 24 '-·· 

21 

From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS COVERS(l) 1.JJ\-~{*( 1) 1 

Ref. No Parts No. Description Cl ~ Amt. Req 00 

2100006 Cloth Plate ?DA/v-r. 
2 2150210 Cloth Plate(Lower) ? D A/ v- H""f) 
3 2100014 Rubber Cushion ? DA /1..--- 1--("""F)i!.><~ 

4 001123 Washer '7 'Y :SI"V 5 
5 000644 Spring Washer A/ 1) /?"'7 'Y :SI"V 3 
6 110045 Screw(M4-0.7 x 1 2) J.l:~ ~)' 3 
7 2100011 Cloth Plate Eccentric Bushing I::\=-iz //',;; :SI.:::z. 

8 160001 Screw(M4-0.7 x 4) J.l:~9 

9 2100012 Collar(4 x 9 x 6mm) tJ7-
10 003637 Screw(1 /8-44 x 2.5) ll:~v· 

1 1 2150015 Cloth Plate Spring ? DA /1..--- 1--J\~ 1 
12 110012 Screw(M4-0.7 x 5) ll:~v· 2 
13 100001 Lock Nut D'Y?T'Y 1--

14 110031 Stop Screw(M4-0.7 x 12) A 1-- 'Y J\~V' 

15 0020004 Oil Cap ;:t-{ )[.,:::\=--? 'Y / 

16 0020005 0-ring(P28) 0 ') /?. 
17 2100053 Top Cover ..ttJJ\-

18 110016 Screw(M4-0.7 x 15) J.l:~9 6 
19 2150026 Top Cover Gasket ..ttJJ\-}\';J=\=-/ 

20 2100864 Oil Reservoir Gasket )ffi~-7/\'Y::\=-/ 

21 2151054 [2100863] Oil Reservoir )ffi~-7 

22 006816 Screw(1 /4-24 x 8) J.l:~9 4 
23 0032879 OiiReservoirRubberCushion(Biack) ~m~:::r.b.(~) 3 
24 0033627 OiiReservoirRubberCushion(Green) IWJ:~ :::r b.(~) 
25 
26 2100875 Oil Reservoir Positioning Bar )ffi~?"'~)E~ 4 
27 300004 Washer '7 'Y :SI"V 4 
28 120017 Screw(M5-0.8 x 1 5) ll:~v· 6 
29 0020137 Drain Hole Seal /\'Y=\=-/ 

30 005075 Drain Hole Screw(3/8-24 x 8) )ffi~::\=-~9 

31 
32 2151056 [21 00004] Wind Guide Plate ~~pg;t& 1 
33 110013 Screw(M4-0.7 x 8) ll:~v· 2 
34 300043 Washer '7 'Y :SI-? 2 
35 2049401 Serial Number Plate ~1i/v-r. 1 
36 000726 Rivet J.l:.><~ 2 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



2 

1 

3 

~·~ 
11 42 

AZF8500G 

41 
~ j 
~ 

' 
I 

1, 4 

-- ~ / /~ : 
I I 
I ' 
I o 

I 

; -- -
I 

' ' 
I 

' 
' 

14 

26 

From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS COVERS(2) t.J J\-1*11* (2) 2 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 2160014 [2150016] Side Cover 1~~[ID:hJ\- 1 

2 110013 Screw(M4-0.7 x 8) lt~9 5 
3 110013 [ll 0001] Screw(M4-0.7 X 8) [M4-0.7 X 5.4] Jt~v· T 
4 2150018 Eye Guard Holder y--(;ij'- ~;f.& 

5 170032 Screw(M4-0.7 x 5) Jt~v· 

6 000010 Conical Spring Washer IIII.J \~ '7 'Y ~ 1' 2 
7 2150125 Eye Guard y--(;ij'-~ 1 
8 110076 Screw(M3-0.5 x 6) lt~9 2 
9 000444 Washer '7·Y~i"' 2 

10 2150023 Needle Bar Oil Defender ~~583~?-
1 1 110012 Screw(M4-0.7 x 5) Jt~v· 4 
12 2150024 Needle Bar Oil Seal ~~~-)[, 

13 190015 Screw(M 14-2 x 6) Jt~v· 4 
14 2150025 Logo Plate 0::1~-?;f.& 1 
15 110106 Screw(M4-0.7 x 8) Jt~v· 2 
16 390170 "AZF-G" Logo Mark AZF-G D :J~ --7 
17 390165 Brand Name Plate(68mm)(Green) 1~1.&(~) 

18 390166 Brand Name Plate(83mm) (Green) 1~1.&(~) 

19 2100538 Front Cover Latch Spring Mlm::t-:hJ\-7 'Y =f-J\~ 

20 0024446 Front Cover Hook M!m=t-:hJ\-7 'Y 7 
21 001203 Screw(9/64-40 x 4.5) lt~9 

22 0020016 Front Cover Hinge Pin M!m::t-:hJ\-1::: :/91:::":/ 1 
23 003637 Screw(1/8-44 x 2.5) lt~9 2 
24 2100024 Front Cover(Right) M!m=t-:hJ\-
25 0024095 Front Cover Hinge Spring Mlm::t-:hJ\-1::: /'V'J\~ 

26 2151055 [21 00855] Front Cover Hinge M!m::t-:hJ\-1::::/V' 
27 2100703 Chip Guard(Openable) -I:JJ~~~;f.& 1 
28 110003 Screw(M3.5-0.6 x 6) Jt~v· 2 
29 2129420 Model Plate(Green) l!\!:rt1.& (~) 
30 ----- [390670] Threading Chart(See the Table) *3m~~CF~~~) 
31 2100856 Front Cover Latch Mlm::t-:hJ\-7 'YT 

32 110054 Screw(M3-0.5 x 3.5) lt~9 2 
33 ----- [390513] Threading Chart(Left)(See the Table) *3m~~ (Zi:) Cf~~~) 
34 2120062 Rear Cover Support f& :h)\-I& {-g.g. 
35 110045 Screw(M4-0.7 x 12) Jt~v· 

36 2120055 Top Feed Dog Bar Rear Cover J:~ 1) -El-f&:hJ\-

37 001123 Washer '7·Y~i"' 2 
38 2120141 Top Feed Dog Bar Oil Receiver, C. Set J:~ 1) i:l-583~?-(~fl.) 

39 2120053 Top Feed Dog Bar Oil Receiver _t~ I) i:l-583~7 

40 2120138 Oil Receiver Rubber(Large) 583 ~?--:::]"b. (:;k:) 1 
41 2120139 Oil Receiver Rubber(Small) 583~?- -:J"b. (!J\) 
42 2120098 Oil Receiver Fixing Plate 583~?-:tEIJI;t.JX 

43 110045 [11 0013] Screw(M4-0.7 X 12)[M4-0.7 X 8] Jt~v· 

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge and devices). 
(8:) ~Af&~tffll8:)(0)~1i~f.i16('/-yg[\%, ~ft'!ff~fii3-tr)~t3~0 L?-lt < t!.~ lt}o 

Parts No. Parts No. Parts No. Parts No. 
Models Threading Threading Models Threading Threading 

Chart(Left) Chart Chart(Left) Chart 
AZF8500G-1 0 390523 390670 AZF8520G-AY6DF 390523 390671 
AZF8518G 390685 390670 AZF8520G-AY8DF 390523 390676 

AZF8520G-CA 7DA 390523 390671 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



3 

AZF8500G 

4______ro 
~ 

~/ 
25 

23 

' 1 
'' I 

I 

2 

16-------6 

12 

I 
I 

: 6 

8 

From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS COVERS(3) )J J\- ~1~ (3) 3 

Ref. No Parts No. Description Cl ~ Amt. Req 00 

2120063 Feed Mechanism Cover ~I) __t.)Jj\-

2 2120588 Feed Mechanism Cover Gasket ~I) __t)J J\-J \ 'Y ;:t-:; 

3 110048 Screw(M4-0.7 x 1 0) .il:.f. :J' 5 
4 2100047 Rubber Cushion ~)(~(*') 

5 2110027 O-ring(P52) 0 I):;?" 

6 2110026 Ball Bearing Holder ~yl) :;?":IEJ!I 

7 110013 Screw(M4-0.7 x 8) .11: .f.~)' 10 
8 2100318 Fan Cover 7 7 :;)JJ\- 1 
9 110012 Screw(M4-0.7 x 5) .11: .f.~)' 2 

10 150004 Screw(M4-0.7 x 6) .11: .f.~)' 

1 1 
12 2150022 Pushbutton 7''Y ::_; .:z.Jt{5':; 

13 2100861 Oil Seal :::t-1 }[.,::,;-}[., 1 
14 0033024 Retaining Ring A. 1-- 'Y 7' 1) :;?" 2 
15 0068517 Pushbutton Spring 7 'Y ::_; .:z. Jt{ 5':; J\.f. 

16 330008 Seal Plug ~;j-i 

17 330000 Seal Plug ~;j-i 

18 2150017 Fabric Guide Plate :fil~~flR 1 
19 110064 Screw(M4-0.7 x 8) .il:.f.V' 2 
20 2100918 Tail Cover Gasket f&z)JJ\-J\'Y ;:t-:; 

21 2100037 Tail Cover f&::IJJ\-
22 2150069 [0036518] Seal Plug ~;j-i 

23 2100960 Ball Bearing Housing J\?9:;?" 

24 2100874 Ball Bearing Housing Gasket J\? :..;':;?"l\'Y ::t-:; 
25 130003 Screw(M4-0.7 x 7.3) .il:.f. :;· 3 
26 0093528 Looper Thread Pipe Stay *~}\-{ 7::$ZI 
27 0021735 Looper Thread Pipe *~J\-17' 
28 0020218 Top Feed Shaft End Cap __t~l)~~ 

29 0020051 Seal Plaug ~;j-i 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



4 
8 

5 4 

i 
3 

-,. 

59 

18 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS THREAD EYELETS *)!!1*11* 4 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

2160122 [21 00063] Thread Guide Plate *~pg;tJX 
2 110013 Screw(M4-0.7 x 8) ll:.~v· 3 
3 0024084 Thread Tension Spring Cap *~-TJ\~=\=-1' 'Y /(...t) 4 
4 0024083 Tension Spring Bushing *~-TT 'Y r-@] 1) 11:..>< 4 
5 0024157 Tension Spring(Lower Looper Thread) """fJl--J\*IDiil-TJ\~ 

6 0020118 Thread Tension Spring Retainer *IDiil-TJ\~=\=-1' 'Y /(""f) 4 
7 000178 Felt 7:r:Jl-l-- 4 
8 0031111 Tension Disc *~-Tliil 8 
9 000177 Felt 7 :r: Jl- r- 4 

10 190016 Tension Post *~-T~ 4 

11 0032962 Tension Disc Eyelet *~-T-El'*l!! 3 
12 0032952 Tension Spring(Upper Looper Thread) ...t.Jl--J\*~-TJ\~ 

13 0030255 Tension Spring(Double Chain Thread) Wf-*IDiii-TJ\~(-~I~) 
14 0024156 Tension Spring(Needle Thread) W+*IDiil-TJ\~ 
15 2150116 Tension Disc Eyelet for Needle Threadw-l-*~r-El'*l!! 1 
16 0022215 Looper Thread Pipe· *l!!J\-1 7 2 
17 2100404 Double Chaining Looper Thread Eyelet(Rear) -~I~Jl--J \*l!!(f~) 1 
18 110009 Screw(M4-0.7 x 8) ll:.~v· 2 
19 2150030 Oil Container SP~'Y? 

20 2150031 Oil Container Plug ~fi 

21 310105 Felt SP 7 :r: Jl- 1--

22 2150032 Felt Holder SP 7 :r: Jl- HIJl.I 
23 110013 [11 0012] Screw(M4-0.7 X 8) [M4-0.7 X 8] 1.1:.~9 

24 2150124 Needle Thread Eyelet Holder W+*l!!IlR111JX 
25 110001 Screw(M4-0.7 x 8) 1.1:.~9 2 
26 2150115 Needle Thread Eyelet(Right) ~+*l!!(1:i) 
27 006035 Screw(9/64-40 x 7) 1.1:.~9 

28 000644 Spring Washer A 7 1) y/_7•'7 'Y ~ i' 
29 000322 Nut T'Y 1--
30 2150167 Needle Thread EyeletHolder(Double Chain) -~~W+*l!!IlR11-El' 

31 2150162 Needle Thread Eyelet(Right) (Double Chain) -~I~Wf-*l!!(1:i) 
32 110002 Screw(M3-0.5 x 5) 1.1:.~9 

33 2150131 Needle Thread Eyelet(Left) W+*l!! (:ti:) 
34 2150173 Needle Thread Eyelet(Left) (Double Chain) -~~Wf-*l!!(:ti:) 
35 130026 [130021] Screw(M4-0.7 x 5.8) [M4-0.7 x 6] ll:.~v· 

36 2160020 Needle Thread Pull-off w-l-*~*1) 
37 110073 [11 0041] Screw(M4-0.7 x 8) ll:.~v· 

38 000653 Knock Pin ./ 'Y? 1::::"'/ 
39 2150165 Double Chaining Looper Thread Eyelet(Left)-~~Jl--J \*l!!(:ti:) 
40 110008 Screw(M4-0.7 x 5) 1.1:.~9 2 

Ref. No 41 to 71 See the following page. 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



18 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS THREAD EYELETS *J!!~1* 4 

Ref. No Parts No. Description Cl ~ Amt. Req J:IJ:I 

41 2150151 Thread Eyelet Stopper =3Z.*J]!.A 1-- 'Y J\ 

42 ll 0091 Screw(M3-0.5 x 3) l.l:.;f-9 
43 0020123 Tension Disc Eyelet -~w*~r~*J]! 
44 190002 Tension Post *~r~ 
45 0020124 Tension Disc -~I.;*~rllll 2 
46 0020125 Double Chaining Looper Tension -~w*~.:r;'* 
47 0020126 Tension Spring Bushing -~I.;*~TT 'Y "@] 1) 1.1:.>< 
48 000182 Adjusting Nut ~WT'Y 1--

49 0020167 Double Chaining Looper Thread Eyelet -3Z.*J]! 
50 009853 Screw(ll /64-40 x 6.5) l.l:;f. ~/ 

51 0020165 Thread Eyelet Bracket -3Z.*J]!~ 
52 000010 Conical Spring Washer llll.J \;f. '7 'Y ~ 'V 

53 190000 Screw(M4-0.7 x 7) l.l:;f. V' 
54 0020166 Thread Retaining Finger *~~ 
55 2150163 [2150111] Thread Retainer Plate Support ,J,~.:r;t& 

56 2150112 Thread Retainer Plate ,J,~-Tllll 

57 2150132 [2150113] Thread Retainer Spring ,J,~-TJ\;f. 

58 170049 [170046] Screw(M2-0.4 X 4) [M2-0.4 X 4] l.l:;f. V' 
59 2150027 Looper Holder Cover )[;-J\~1JJ\-

60 0093303 Looper Driving Shaft Oil Seal J'v-J'i.WI;;t-1 J'v~-J'v 

61 2100229 Looper Holder Cover Spacer(Rubber) )[;-J\-81J J \- .A""--lf 
62 2150119 Looper Thread Eyelet(Left) J[;-/'i.*J]!(:tt) 
63 ll 0035 Screw(M4-0.7 x l 0) l.l:.;f-9 3 
64 2150123 Thread Eyelet Support *J]!I&Nf& 
65 2150120 Lower Looper Thread Eyelet """fJ[;-/\*3]! 
66 2150121 Upper Looper Thread Eyelet ...t.J'v-J '*3]! 
67 000014 Washer '7'Y~'V 2 
68 ll 0026 Screw(M3-0.5 x 6) l.l:;f. V' 2 
69 000494 Spacer .A""--+t 
70 ll 0048 Screw(M4-0.7 x l 0) l.l:.;f-9 

71 2120536 Supplementary Thread Eyelet -~wJiv-J'i.:fmM*J]! 

AZF8500G 
From the library of: Superior Sewing Machine & Supply LLC



5 
1 

10 &- -~ 
--~- ' 9 

i--4 

49 

AZF8500G 
From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS CRANKSHAFT & BUSHINGS ::f. fffi Bz lt 7' 'Y :;_; ::1 ~ f* 5 

Ref. No Parts No. Description [J f. Amt. Req llll 

1 2150214 Machine Pulley ~:Y"Y/-1) 1 

2 160007 Screw(M6- 1 x 6) lt.f. >!' 5 
3 2110181 Oil Cooling Fan )fJ!P7 7 "Y 

4 160001 Screw(M4-0.7 x 4) lt.f. >!' 5 
5 2110184 Wave Washer ;m*'7 'Y :;.;"~"' 

6 2110183 Mechanical Oil Shield )ffiW I) 
7 3100131 [0093090] Crankshaft Ball Bearing(Right) 71{-Jl/"7 1) "Y~i(:b") 

8 2120026 Bearing Adapter /'(]7 1) "/?.)'f:.Jr 

9 2150096 Oil Pump Driving Worm "J;;t-b. 
10 2150038 Crankshaft Bushing $·::1''Y';/.:::z. 

1 1 2150180 Crankshaft ?7"/?:Y"\"'71--

12 2100111 Crankshaft Counterweight /\7 "/ .:::Z "J I--( 1-- 1 
13 110036 Screw(M3-0.5 x 6.5) lt.f.V' 2 

14 160027 Screw(M3-0.5 x 3) ~.f. >I' 5 
15 2100872 Crankshaft Ball Bearing(Left) Jj{-JJ.,X..71) "Y?"(i.!i:) 

16 2120537 Double Chaining Looper Thread Take-up *[1\5]7/J.b. 
17 2100410 Thread Take-up Pin *~7/J.b.i::::""Y 
18 2150039 Crankshaft Bushing Jj\ ::i'Y :;_; .:::z. 

19 2100105 Upper Knife Driving Shaft Bushing(Right) _t;>< .:;zijj·:;:f,y :Y .:::z. (:b) 1 
20 2150043 Upper Knife · Feed Bar Driving Shaft Bushing _t.>( .:;zijj • z 1) ijj7',y :;_; .:::z. 2 
21 2100117 Upper Knife Driving Shaft Oil Seal _t;><.:;zijj;:;t-1 )J.,';/-)J., 

22 2150049 Needle Bar Driving Shaft Bushing (Right) it~? 7 "Y?ijj::i'Y ';/ .:::z. (:b) 

23 2150048 Needle Bar Driving Shaft Bushing(Left) it~? 7 "Y?ijj7',y :Y ..:::z.(i.!i:) 

24 003636 Cap Screw(5/16-32 x 3.5) li.f. >!' 
25 000526 Gasket }\'Y='f"Y 

26 2150040 Needle Bar Bushing(Upper) it~7' 'Y :;_; .:::z. (_t) 

27 310109 Oil Wick )83$ 
28 2150041 Needle Bar Bushing(Lower) it~::i'Y :;_; .:::z. Cf) 
29 2150046 Upper Looper Driving Shaft Bushing (Front) _t)J.,-J \ijj 7 'Y :Y .:::z. (mi) 

30 2150047 UpperLooperDrivingShaftBushing(Rear) _t)J.,-J\ijj7',y :Y .:::z. (f~) 

31 2100272 Looper Driving Shaft Oil Seal JJ.,-/\ijj;:;t-1 )J.,';/-)J., 

32 2150044 Lower Looper Driving Shaft Bushing (Front) ""f JJ.,-J \ijj 7' 'Y :Y .:::z. (mi) 

33 2150045 Lower Looper Driving Shaft Bushing (Rear) ""f JJ.,-J \ijj ::1' 'Y :Y .:::z. (f~) 

34 0077301 Looper Shaft Oil Seal )J.,-J\ijj;;t-1 )J.,';/-)J., 

35 2100412 DoubleChainingLooperShaftBushing(Front) _m:I~JJ.,-J\ijj 7' 'Y :Y .:::z. (mi) 

36 2100413 DoubleChaining LooperShaftBushing (Rear) _m:I~J J.,-J \ijj 7' 'Y :Y .:::z. (f~) 

37 2150042 Feed Bar Driving Shaft Bushing(Left) Z 1) ijj 7' 'Y ';/ .:::z. (i.!i:) 

38 2150069 Seal Plug ~;ti 1 
39 2100414 Looper Rocker Shaft Bushing JJ.,-J\M"f~ijj7',y :;_; .:::z. 2 
40 2100417 Seal Plug ~;ti 

41 2100098 Control Lever Shaft Bushing z 1) ID\5JW [..,J\-ijj7',y :;_; .:::z. 

42 2120030 Top Feed Driving Connecting Rod Spacer L.z 1) D 'Y ~ .:::zx..--if 
43 2120074 Top Feed Shaft Bushing(Right) LZ 1) ijj 7' 'Y ';/ .:::Z. (:b) 

44 2120075 Top Feed Shaft Bushing(Left) LZ 1) ijj 7 'Y ';/ .:::t (i.!i:) 1 
45 2120071 VerticaiMotion&RockerShaftBushing(Right) _t""f • M"f~ijj7',y :Y .:::z. (:b) 2 
46 2120073 Vertical Motion Shaft Bushing(Left) LZ 1) _t ""fij] 7' 'Y ';/ .:::Z. (i.!i:) 

47 0093303 Oil Seal ;:;t-1 )J.,';/-)J., 

48 2120072 Top Feed Rocker Shaft Bushing(Left) LZ 1) mif~ijj 7 'Y ';/ .:::Z. (i.!i:) 

49 2150050 Needle Bar & Needle Bar Bushing, C. Set it~ • ~+~7',y :;_; .:::z. (*fll 
50 2100642 Needle Bar it~ 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



6 

9 

AZF8500G 

'6 
' ' 

5 : 
' 

r-31 
! 
! 
' 

' ' 

t-2 

1 

From the library of: Superior Sewing Machine & Supply LLC



NEEDLE BAR DRIVING MECHANISM ~~~~ 6 

Ref. No Parts No. Description CJ ~ Amt. Req IJIJ 

1 2110252 Needle Bar Driving Connecting Rod £"1-~D "J ~ 1 

2 120049 Screw(M4-0.7 x 16) .Lt~9 2 

3 2100144 Needle Bar Driving Connecting Rod Pin £+~?7:.t?l:::.t 

4 160002 Screw(M4-0.7 x 5) .Lt~9 

5 2100946 Needle Bar Driving Lever £+~?7:.t?WIIW 

6 120006 Screw(M6-1 x 1 2) .Lt~:J' 

7 2100137 Collar(l2 x 20 x 1 Omm) f17-
8 160003 Screw(M5-0.8 x 5) .Lt~:J' 2 
9 2150052 Needle Bar Crank Arm, C. Set £+-~? 7 y? (~fl.) 

10 2150053 Needle Bar Driving Shaft £+~?7:.t?WI 

11 2100136 Needle Bar Crank Arm £+~?7Y? 

12 300008 Washer '7 'Y ':/ "'r 

13 140003 Screw(M6-1 x 18) .Lt~9 

14 2100138 Needle Bar Connecting Link £+-~') :.t? 1 
15 2100176 [21 00620] Needle Bar Connecting Link Pin £+-~') :.t? l:::.t 2 
16 310089 Oil Wick ;miD\ 2 

17 2150051 Needle Bar Connecting Bracket £+-~}~~ 

18 110006 Screw(M3.5-0.6 x 1 0) .Lt~:J' 1 

19 160016 Screw(M4-0.7 x 4.5) .Lt~9 2 
20 2100642 Needle Bar £+-~ 

21 2159111 Needle Clamp(A) £+-.Lt.>< 1 

22 ----- Needle(System: DC x 27) £+- 2 
23 003637 Screw(1 /8-44 x 2.5) .Lt~9 2 
24 2150057 Stitch Plate Support Stay, C. Set £"1-;fRJ&{i-El' )Z:I (*.13.) 

25 2150058 Stitch Plate Support Stay £"1-1JXJ& {-;f-El' )t I 

26 000035 Roll Pin 0-J[.,I::y 1 
27 110009 Screw(M4-0.7 x 8) .Lt~9 6 
28 2100502 Stitch Plate Support(Rear) £+1JXI&1i-El'(f~) 

29 110001 Screw(M4-0.7 x 5.4) .Lt~:J' 

30 2108050 Stitch Plate(A4) £"1-1& 

31 005345 Screw(11 /64-40 x 8.3) .Lt~:J' 2 

32 2100145 Stitch Plate Support(Front) £+1JXI&1i-El'(rti) 1 
33 11 0011 Screw(M5-0.8 x 1 0) .Lt~9 2 
34 0032604 Rubber Cushion !!_.)(~ 

35 2109211 NeedleGuard(Front)(DoubleChainStitch) 1 :.t5£+5!t7(rti) 
36 110002 Screw(M3-0.5 x 5) .Lt~:J' 

37 2150035 HR Unit, Complete Set HR~~(~fl.) 

38 3100370 Tube Joint J\-1/ff.ElS=F 
39 2100152 Oil Tube(70mm) il\fl)ffiJ\1/(70mm) 
40 310005 Oil Wick ;ru/5 

Ref. No 41 to 53 See the following page. 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



6 

r-31 

27~ 

AZF8500G 

' ' 

t-2 

1 

From the library of: Superior Sewing Machine & Supply LLC



NEEDLE BAR DRIVING MECHANISM ~t*'~~ 6 

Ref. No Parts No. Description [J 

~ Amt. Req QQ 

41 2100533 HR Felt Holder HR 7 :r: JL-1-- S't-7 
42 310001 HR Felt HR 7 :r: Jl- 1--

43 2100535 HR Felt Holder Bracket. C. Set HRI&11~(*.13.) 
44 2100536 HR Felt Holder Bracket HRI&11~ 
45 000393 Roll Pin D-Jl-1:::":/ 
46 ll 0013 Screw(M4-0.7 x 8) ll:.:t-V' 
47 320008 Fitting Stud(Short) ~if:!l:f/KJl- 1-- (~R) 

48 000567 Seal }\·:;~:/ 

49 2150150 HR Unit Bracket HR~ll![~ 

50 2109212 Needle Guard (Rear) (Double Chain Stitch) 1 :/5~5't7(f&) 

51 007627 Screw(M4-0.7 x 6) ll:.:t-V' 2 
52 2109210 Needle Guard(Front)(Overlock Stitch) ;;t-J\~§'t7(WJ) 

53 ll 0027 Screw(M2.5-0.45 x 3.5) ll:.:t-V' 2 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



7 

16--Q 

20 

', 21 
---~ 

AZF8500G 

'' '' 
'' '' '' '' '' jl.------'1 

' 

ttT-4 i 
' ' ' ' ' ; 

1 

28 

From the library of: Superior Sewing Machine & Supply LLC



KNIFE DRIVING MECHANISM :J.A.~- 7 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 2100160 Upper Knife Driving Connecting Rod J=.)(AD 'Y ~ 1 
2 120049 Screw(M4-0.7 x 16) l.t*~ 2 
3 2100173 Driving Lever Pin _t.)(AW!Jll§Bt:"Y 
4 160002 Screw(M4-0.7 x 5) l.t*V' 
5 2100162 Upper Knife Driving Lever _t.)(AWIJMB 
6 120006 Screw(M6-1 x 1 2) l.t*~ 
7 2100161 Collar(1 0 x 19 x 9mm) 117-
8 160003 Screw(M5-0.8 x 5) l.t*V' 2 
9 2150060 Upper Knife Driving Shaft _t.)(AWIJ 

10 2100165 Upper Knife Holder Positioner _t.)( AJI\)[.,~i't:"y 

11 2100418 Upper Knife Holder(Fiat Type) _t.)( AJI\JI.t:>~"(IjZ) 
12 110035 Screw(M4-0.7 x 1 0) l.t*V' 
13 0020496 Upper Knife(Fiat Type) _t.)( A (I!Z) 

14 
15 110062 [11 0004] Screw(M3.5-0.6 x 8) [M3.5-0.6 x 8] l.t*V' 
16 0093864 Seal Plug ~;j-i 

17 2150020 Lower Knife Holder Spring Stop ""F.)( Al\*~-7 1 
18 110012 Screw(M4-0.7 x 5) l.t*V' 3 
19 2100174 Cloth Plate Rubber Cushion ~{jj:::fb 

20 2150019 Front Cover fii]1JJ\-

21 110001 Screw(M4-0.7 x 5.4) l.t*~ 2 
22 2100009 Cloth Plate Spring Pin J\*~-7t::•y 

23 2150021 Lower Knife Holder Locking Plate ""F.)( A .g. @] I) l.t .)( 
24 0032919 Lower Knife Holder Spring ""F.)( A)\* 
25 2100419 Lower Knife Holder ""f.)(AB" 
26 110046 Screw(M5-0.8 x 1 2) l.t*~ 
27 000688 Guide Pin jj'1' ~ t:"Y 

28 2100167 Lower Knife ""f.)(A 
29 2100168 Lower Knife Clamp ""F.)( At!fli 
30 140014 Screw(M4-0.7 x 8) l.t*~ 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



8 

AZF8500G 

--
' -- ' ·- ' ...... ~ 

tr---33 

42 

43 ~-----/ . 

4~--~<~ 
r----~-

--~--
~ 45 

44 
for K 1 

35 

18 

38 G(' 
39 

From the library of: Superior Sewing Machine & Supply LLC



PRESSER FOOT MECHANISM tEI3I~~ 8 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 190088 [190080] Adjusting Screw(M 1 0-0.75 x 30) IDU1J*~/ 
2 100073 Lock Nut 0'Y-7T'Y !--
3 2150709 [21 00181] Presser Spring j:f!li1\* 
4 2150145 Presser Bar j:f!li~ 

5 2100580 Presser Arm Positioning Guide Pin tf!liMB~r*Jr:":::..-

6 340050 [340044] Spring Pin .A/1) Y?'r:"Y 

7 2160057 [2150146] Presser Arm Stop j:f!liMB.A 1-- 'Y 1\ 

8 110008 [11 0060] Screw(M4-0.7 X 5)[M4-0.7 X 4.8] li:.*V' 
9 2160055 [2160023] Presser Foot Release Lever ~m-7 

10 2160058 [2150148] Presser Foot Release Lever Spring ~m-T1'* 
1 1 170045 Screw(M4-0.7 x 5) 11:.*9 
12 
13 2150154 [21 00193] Presser Foot Lifter Lever tf!lim-7~1\-

14 000487 Wave Washer )Ez%'7 'Y ~"\"' 

15 170047 Screw(M8-1.25 x 1 0) 11:.*9 
16 2150142 [2150138] Presser Foot Lifter Lever Stop J:E!lim-7~1,-.A r- '>'1'-

17 120010 Screw(M6-1 x 1 0) li:.*V' 
18 2100197 Presser Foot Lifter Lever Link tf!lim-7~1\- 1) :::..-? 
19 2100518 Presser Foot Shaft Collar j:f!li~:tl7-

20 120017 Screw(M5-0.8 x 15) li:.*V' 
21 2160033 Intermediate Lever j:f!li~~1\-

22 110065 Stop Screw(M4-0.7 x 12) .AI--'Y/*9 

23 100001 Lock Nut 0'Y-7T'Y 1--

24 2150139 Presser Foot Lifter Lever Spring tf!lim-7~1\-1'-* 

25 2160032 Presser Foot Shaft Bushing j:f!li~-;/'Y~:::l. 

26 160007 Screw(M6-1 x 6) li:.*V' 
27 3100104 O-ring(P16) 0 l):::.,t-7" 

28 2120045 Top Feed Dog Lifting Lever I) 7 r- ~1\-
29 120017 Screw(M5-0.8 x 15) 11:.*9 
30 2160029 Presser Arm, Complete Set tf!liMB(*.§.l 
31 2160031 Presser Foot Shaft j:f!li~ 

32 2160030 Presser Arm tf!liMB 
33 2100199 Presser Arm Hinge Pin tf!liMBI::: :::..-V'I:::·:::..-
34 160001 Screw(M4-0.7 x 4) li:.*V' 
35 2127620 Presser Foot, C. Set(A4-1 0) j:f!li(*.El) 
36 2127602 Presser Foot Hinge j:f!lii:::::,tV' 

37 004351 Screw(9/64-40 x 7) li:.*V' 
38 2127660 Presser Foot(Front/Rear) Unit j:f!li(iW . f~)(*.§.) 

39 0026140 Presser Foot Hinge Pin j:f!lii:::::,tV'r:"::,t 

40 2127604 Presser Foot Spring(Small) j:f!li1\*(!J\) 
41 280002 Screw(3/32-56 x 2.4) 11:.*9 
42 2127643 Presser Foot Spring j:f!li1\* 
43 0020271+ Thread Chain Cutting Knife =f- I 4 Y :tJ 'Y -$7 

44 004404 Screw(3/32-56 x 5.1) li:.*V' 
45 000531 Washer '7'Y~"\"' 

46 2160059+ Presser Foot Release Lever Stop ~m-T.:;;z r- '>' 1'-

47 2160063+ Presser Bar Guide Plate tf!l I~ :;ij'.{ ~ fR 
48 11 0023+ Screw(M2-0.4 x 3.5) li:.*V' 

AZFSSOOG From the library of: Superior Sewing Machine & Supply LLC



9 

·//_..·8\,£ 
<16~.:"'"_LA":'dln><.~ / -g ___ -,_.. • ~ 

13 

18 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



TOP FEED MECHANISM(l) _tJ,2S I) ~ffij ( 1) 9 

Ref. No Parts No. Description [J 

~ Amt. Req cc 
1 2120027 Top Feed Driving Connecting Rod .... bl£ 1) D "J ~ 1 
2 120001 Screw(M4-0.7 x 14) 1.1:.*>~' 2 
3 2120028 Connecting Rod Pin ...tJt£ 1) D 'Y ~I:::/ 1 
4 330009 Seal Plug ~afi 2 

5 160007 Screw(M6-1 x 6) 1.1:.* :J' 
6 2120029 Top Feed Shaft Lever _t)lSI)~M[ 

7 120006 Screw(M6-1 x 1 2) 1.1:.*>~' 1 
8 0032646 Collar fJ7- 2 
9 009604 Screw( 11 /64-40 x 5.5) 1.1:.*>~' 4 

10 2120031 Top Feed Shaft _t)lS I)~ 

ll 000750 Seal Plug ~fi 
12 330008 Seal Plug ~fi 
13 2120002 Top Feed Rocker, Complete Set _t)lS I) M[ (~fl.) 1 
14 2120003 Top Feed Rocker _t)lS I) M[ 1 
15 120013 Screw(M6-1 x 1 5) 1.1:.* :J' 2 
16 2120004 Top Feed Regulating Slider A7-19" 

17 2120005 Slider Pin Adjusting Lever, C. Set A 7-1 9"~[1JL.-J\-(~J3.) 

18 2120082 Top Feed Regulating Slider Pin A7-19"i:::O/ 1 
19 160001 Screw(M4-0.7 x 14) 1.1:.*>~' 3 
20 2120007 Top Feed Shaft Lever Link _t)lS I) ~M[ I) / "':) 

21 0026081 Link Pin I) /"':J I:::/ 
22 0026413 Spacer A-"'--iJ 

23 0026099 Top Feed Guide Block ...tJt£ I) Mt~:JJ 
24 2120083 Spacer A-"'--iJ 

25 0033024 Retaining Ring A f-. 'Y / 1) /?" 

26 2120006 Slider Pin Adjusting Lever A 7-1 :Y"~[p L.-1\-

27 120011 Screw(M6-1 x 1 8) 1.1:.* :J' 
28 2120008 Top Feed Rocker Shaft Lever ...tJl£ I) Mff~M[ 
29 0033104 Coller fJ7-

30 005550 Screw(11 /64-40 x 13.5) 1.1:.* :J' 

31 2120032 Slider Pin Adjusting Lever Shaft A7-19"~[1JL.-J\-~ 

32 2120009 Top Feed Rocker Shaft ...tJt£ I) Mf&~ 
33 310046 Oil Wick(2.3 x 2.3 x 14mm) )ffiJt$ 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



10 

AZF8500G 

' ' ' ' ' ' ' ' ' ' ' 
v' 

I 

' : .-52 
' ' ' 

51 

From the library of: Superior Sewing Machine & Supply LLC



TOP FEED MECHANISM(2) _t~ I) ~ffij (2) 1 0 

Ref. No Parts No. Description Cl ~ Amt. Req I] I] 

1 0093323 Collar(Right) tJ5-(:ti) 

2 0033104 Collar(Left) tJ7-(lc) 1 
3 005550 Screw(l1 /64-40 x 13.5) ll:.t.V' 2 
4 2120020 Vertical Motion Adjusting Lever, C. Set...t.~ 1J...t."'F~WvJ\-(*Jl.l 1 
5 2120021 Vertical Motion Adjusting Lever ...t.~ 1J ...t."'F~W vJ\- 1 
6 120013 Screw(M6-1 x 1 5) ll:.t.V' 2 
7 004106 Screw(9/64-40 x 6.5) .ll:.t-9 
8 000533 Washer '7 •;; ~ 1' 

9 0026075 Adjusting Lever Pin ...t."'F~W vJ\-1:::":/ 
10 2120022 Vertical Motion Lever Link ...t."'FvJ\-1J :/? 

ll 0026081 Vertical Motion Lever Pin ...t."'FvJ\-1:::":/ 
12 003637 Screw(l /8-44 x 2.5) ll:.t.V' 5 
13 2120023 Vertical Motion Lever ...t.~ IJ ...t."'F vJ\-
14 2120019 Top Feed Vertical Motion Shaft _t~ I) _t"f~ 1 
15 310047 Oil Wick(2.3 x 2.3 x 11.5mm) 5EI3/5 2 
16 0023234 Positioning Pin 1lz: ~~:;~ .)( 1:::" :/ 
17 2120131 Top Feed Dog Bar, C. Set(2) _t~ I) .g.(*Jl. 2) 
18 2120018 Vertical Motion Link _t~ I) _t "f I) :/ ? 
19 310069 Oil Wick(No. 2-21 Omm) 5EBJi5 
20 000755 Pin )ffi /C,\ll: .)( 1:::" :/ 

21 310068 Oil Wick(No.2-120mm) 5EBiC\ 
22 0024302 Oil Wick Stay )ffi/C,\;R.I 
23 2120067 Oil Wick Holder )ffi/C,\;tEfi.I 
24 110002 Screw(M3-0.5 x 5) ll:.t.V' 
25 2120130 Top Feed Dog Bar, C. Set(1) _t~ I) .g.(*Jl. 1) 
26 2120093 Top Feed Dog Bar Guide Lever _t~ I) .g. jj'-{ ~ Jl9'B 

27 
28 
29 2120095 Top Feed Dog Bar Guide Pin _t~ I) .g.jj'-{ ~ 1:::":/ 

30 2120112 Top Feed Dog Bar Guide _t~ I) .g.jj'-{ ~ 

31 310054 Oil Wick(2.3 x 2.3 x 6mm) 5EBIC\ 
32 2120017 Press Bar Receiver J\.t-~7 

33 2120132 Shield Support ~-J[.,-lj"Jte- r- 1 
34 110050 Screw(M3.5-0.6 x 4.5) ll:.t.V' 2 
35 2120014 Top Feed Dog Bar _t~ I) .g. 1 
36 2120572 Top Feed Dog Bar Shield _t~ I) .g.~-)[., 2 
37 310046 Oil Wick(2.3 x 2.3 x 14mm) 5E8i15 
38 0026418 Top Feed Dog Bar Connecting Pin _t~ I) .g. t::• :/ 

39 2120015 Top Feed Rocker Link ...t.~ I) M1& I) :/? 
40 2120570 Top Feed Dog Bar Cover(Front), C. Set...t.~ 1) .g.;i:J;\-(M)(*Jl.) 

Ref. No 41 to 62 See the following page. 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



1 0 

', 

' ' I 
I 
I 
I 
I 
I 
I 

v' 

AZF8500G 

I 
I 
I 

l,, 

I 

' I 
I .-52 
I 
I 

51 

From the library of: Superior Sewing Machine & Supply LLC



TOP FEED MECHANISM (2) _t~ I) ~~(2) 1 0 

Ref. No Parts No. Description [J 

~ Amt. Req IJIJ 

41 2120136 Top Feed Dog Bar Cover(Front) LZ 1) #11 J \- (rti) 

42 2120571 Top Feed Dog Bar Cover Rubber LZ 1) #11 J \- -:::Jb. 
43 110012 Screw(M4-0.7 x 5) .11:~9 

44 2160015 Top Feed Dog Bar Support(Right) LZ 1) #-tttK- r- (::ti) 

45 110035 Screw(M4-0.7 x 1 0) l1:~V' 

46 2160016 Top Feed Dog Bar Support(Left) LZ 1) -g. -tt it{- r- (li:) 1 
47 110004 Screw(M3.5-0.6 x 8) .11:~9 2 
48 000687 Knock Pin /'Y?I:::"Y 

49 2129086 Top Feed Dog(A4-l O)(Diacut teeth) LZ 1) ( $'"1 "\711 'Y r-) 
50 2120037 Top Feed Dog Press Bar LZ 1) #fljl.I~ 

51 2120038 Top Feed Dog Press Spring LZ 1) fljl.I/\~ 
52 100074 Lock Nut D'Y-7T'Y 1--

53 190081 Adjusting Screw(M 1 0-0.75 x 44) ~fri~9 
54 2160028 Top Feed Dog Bar Block LZ 1) #7'D 'Y? 

55 100001 Nut j- 'Y 1--

56 140032 Screw(M4-0.7 x 22) .11:~9 

57 2160056 [2160024] Top Feed Dog Lift Link _tJ2S IJ m-T IJ y? 

58 170041 Screw(M5-0.8 x 3.5) .11:~9 

59 170048 Screw(M5-0.8 x 5) l1:~V' 

60 2160026 Top Feed Dog Lift Lever _tJ2S IJ m-T*ffiMB 

61 2160027 Top Feed Dog Lift Shaft _tJ2S IJ m-T*ffi 
62 009747 Screw(M4-0.7 x 1 0) l1:~V' 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



1 1 

~22 
' ' 

27 

- 25 
( G -· 26 - ' 24 

·.· ------ - ~ 
--- (» __ 

Q) --_> 
,/ 

AZF8500G 

17 

' -
' 
' ' ' ' ' 

4 

~; 
5 () )~-i 

~ m r () ' 8 

~ ,/: ~ 

29 SJ 

7 

From the library of: Superior Sewing Machine & Supply LLC



TOP FEED MECHANISM(3) _t$ 'J t\HM (3) 1 1 

Ref. No Parts No. Description Cl ~ Amt. Req IJO 

1 2120035 Spring Hanger J\f.Ml'T 1 
2 000665 Washer '7':/:Yt' 2 

3 110013 Screw(M4-0.7 x 8) .!l:f.V' 2 

4 2120036 Top Feed Dog Lever Spring _t~ I) 1..-J\-J\f. 

5 2120033 Top Feed Dog Lever ...t~ 1) 1..-J\- 1 

6 110009 Screw(M4-0.7 x 8) .!l:f.V' 3 

7 2120034 Top Feed Dog Graduation _t~ I) §~;j;JX 1 

8 000538 Washer '7 'Y :y t' 2 

9 110035 Screw(M4-0.7 x 1 0) .!l:f.V' 2 

10 190039 Screw(M4-0.7, M6-1 x 19) .!l:f.V' 

1 1 100029 Adjusting Nut ~fli'iT'Y 1--

12 000663 Washer '7 'Y :y t' 
13 100001 Lock Nut 0'Y-7T'Yi--

14 005049 Screw(M5-0.8 x 8) .!l:f.V' 
15 000554 Washer '7 'Y :y t' 
16 0020350 Top Feed Dog Lever Stopper 1..-J\-.A. 1-- 'Y)\ 

17 0026434 Lever Adjusting Box, C. Set '--' J '\-~W-EH*fll 
18 0026427 Lever Adjusting Box 1..-J\-~Wi:l' 

19 0026430 Lever Adjusting Block 1..-J\-~[j],~ 

20 0026428 Lever Adjusting Screw 1..-J\-~Wf.V' 

21 0026438 Coller 11"7- 1 

22 003637 Screw(1 /8-44 x 2.5) .!l:f.V' 3 

23 0068206 O-ring(P4) 0 l)';./1_7" 

24 0026429 Adjusting Screw Supporting Plate ~Wf.V'::5z:r::;t.&: 1 

25 004351 Screw(9/64-40 x 7) .!l:f. V' 2 

26 000280 Rubber Cushion 71\-?'Y'Y::i':./ 2 

27 2020048 Adjusting Knob Spring ~W'Y'<' ~J\f. 

28 0026431 Adjusting Knob ~W'Y'<' ~ 1 

29 110064 Screw(M4-0.7 x 8) .!l:f.V' 2 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



1 2 

21 ,' 
3 / ~-~ 

10---@1 9 ~-- ! ; :; 1 

10 -, 

13 

AZF8500G 

® ( 'y 

s-A 
..................... 

---

~~2 
33 

25 

', 
', 

', 

37 

--~-
27 \ 

I 

25 

' ' ' 
26____6 

'> --

28 

From the library of: Superior Sewing Machine & Supply LLC



UPPER LOOPER DRIVING MECHANISM _t)~- J\~tfij 1 2 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 2100900 Looper Driving Lever Connecting Rod Jlt-J\0 "J ~ 

2 120049 Screw(M4-0.7 x 16) li:.*Y 4 
3 2100088 Connecting Rod Swing-proof J~ [..., J.l:..)( 2 
4 2160050 Upper Looper Driving Lever ...t.J~-t-J\mMB 

5 120006 Screw(M6-1 x 12) li:.*Y 
6 2150070 Looper Driving Shaft ...t.J~-t-J\m 

7 2160051 Driving Shaft Thrust Ring A.7A. l-- 1) Y?" 
8 2150075 Driving Shaft Thrust Ring A.7A.i'- 1)Y?" 
9 2100161 Collar(l 0 x 19 x 9mm) 1J7- 1 

10 160001 Screw(M4-0.7 x 4) ll:.*~) 2 

1 1 2150130 Upper Looper Thread Pull-off ...t.Jlt-J\:1ft**i) 1 
12 110009 Screw(M4-0.7 x 8) li:.*V' 2 
13 2150086 Upper Looper Bar Crank Arm, C. Set ...t.Jlt-J\? 7 Y? (*.Ell 
14 2150084 Upper Looper Bar Guide Bushing Jlt-/\~pq.)( 5 Jlt 
15 2100227 Upper Looper Bar Guide Cover Jlt-J\~pq>m 

16 130001 Screw(M2.5-0.45 x 6) li:.*Y 
17 110071 Screw(M2.5-0.45 x 6) li:.*Y 
18 2150091 Upper Looper Bar Guide, Complete Set Jlt-/\~pq(*.Ell 
19 2101089 Upper Looper Bar Crank Arm ...t.Jlt-J\? 7 Y? 
20 300008 Washer '7'.!1~1' 

21 140004 Screw(M6-1 x 16) li:.*V' 
22 2100903 Upper Looper Bar Crank Arm Pin ...t.Jlt-J\?7Y? t::"Y 
23 160002 Screw(M4-0.7 x 5) li:.*Y 
24 310089 Oil Wick )ffi/5 
25 2150080 Upper Looper Bar Jlt-J\~ 

26 000629 Seal Plug ~;ti 

27 2100892 Upper Looper Bar Guide Jlt-J\~pq 

28 310065 Oiling Felt 7:r:Jltl--
29 2129300 Upper Looper(for Needle Size #9"'14) ...t.Jlt-J\(~=Ji.:f-#9~ 14ffl) 
30 210009 Screw( 1 /8-44 x 3.2) li:.*V' 

31 000779 Standard Pin ¥~t::"Y 1 
32 120013 Screw(M6-1 x 15) li:.*V' 2 
33 2100854 UpperlooperSupplementaryThread Eyelet...t.Jlt-J \:fmWJ:1ft)!! 
34 2150117 Lower Looper Thread Pull-off ""f}lt-J\:1ft**l) 
35 000014 Washer '7'.!1~1' 

36 110002 Screw(M3-0.5 x 5) li:.*V' 
37 2150079 Upper Looper Bar, C. Set Jlt-J\~(*.f:l.) 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



13 

4 

10 

33 

AZF8500G 

13 

35 
~--~1 
:~ 
' 
' 

-,_ 
--~ 

14 

From the library of: Superior Sewing Machine & Supply LLC



LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM -"FJ~-/\&Lf=I~J~-J\1~ 1 3 

Ref. No Parts No. Description [J ~ Amt. Req llll 

1 2100215 Looper Driving Lever Connecting Rod J[,-J\0 "J ~ 1 

2 120049 Screw(M4-0.7 x 16) 1.1:*>'' 4 
3 2100088 Connecting Rod Swing-proof :tll.H/1.1:.)( 
4 2150166 Lower Looper Driving Lever ""F )[,-J\Wl!JJP: 1 

5 160024 Screw(M6-1 x 8) [M4-0.7 x 14) 1.1:*>'' 2 

6 2100902 Driving Shaft Thrust Ring .A7.AI--/L.--I--
7 2100161 Collar(1 0 x 19 x 9mm) fJ7-
8 160003 Screw(M5-0.8 x 5) 1.1:*>'' 4 

9 2150170 Looper Driving Shaft )[,-J\Wl 

10 2100211 Lower Looper Holder Arm ""F)[,- J ,.g. 

11 300008 Washer '7'Y~'V 1 
12 140002 Screw(M6-1 x 14) 1.1:*>'' 2 

13 2150118 Thread Pull-off ""F)[,- }\.g.*** l) 
14 110009 Screw(M4-0.7 x 8) 1.1:*>" 
15 2109347 Lower Looper ""F)[,- J \ 

16 2109201 Needle Guard(Rear) ~~7(f&) 

17 110036 Screw(M3-0.5 x 6.5) 1.1:*>" 
18 180014 Screwed Pin(M3-0.5 x 4.5) l::Y*>'' 
19 2150169 Double Chaining Looper Driving Connection -~~J[,-J \ 1) Y? 
20 2100249 Bushing ·'j',y ~ :::1_ 

21 300000 Washer '7'Y~'V 

22 140005 [140001) Screw(M5-0.5 X 17) [M5-0.5 X 12) 1.1:*>'' 
23 2150168 Double Chaining Looper Driving Lever -~IJ;VL--J\Wl!JJP: 
24 120006 Screw(M6-1 x 1 0) 1.1:*>'' 
25 2100433 Looper Driving Connecting Pin(Left) )[,-J\ 1) Y? l:::"Y(lc) 
26 160001 Screw(M4-0.7 x 4) 1.1:*>'' 
27 2100436 Looper Slide Block Holder(Front) J[,-J\iWf&,~'IY:I?J~(Wr) 1 

28 2100438 Looper Slide Block Holder(Rear) )[,-J\iWf&,~'IY:t?J~ (f&) 1 
29 120018 Screw(M4-0.7 x 1 0) 1.1:*>'' 2 

30 2100437 Looper Slide Block )[,-J\iWf&~'IY 

31 000740 Seal Plug ~fi 
32 2101434 Double Chaining Looper Driving Shaft -~l~J[,-J\Wl 

33 2100441 Double Chaining Looper Holder Arm -~!_;)[,-J ,.g. 
34 2109302 Double Chaining Looper -~!_;)[,-}\ 

35 000035 Position Pin {li:f!\[)_R.)( !:::" y 

36 300032 Washer '7 'Y ~'V 

37 300106. Conical Spring Washer lllll \* '7 'Y ~ 'V 

38 100044. Nut j- 'Y f-. 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



14 

AZF8500G 

...-: 
' 
' 

~~--. : ~.· 
I '.W 
' ' 

From the library of: Superior Sewing Machine & Supply LLC



FEED DRIVING CONTROL MECHANISM 1m~') ~w~~ 14 

Ref. No Parts No. Description Cl ~ Amt. Req IJI:l 

1 2150064 Main Feed Bar Lever f~~ I)[..,)\- 1 
2 120006 Screw(M6-1 x 1 2) Jl:;f.V' 4 
3 2100251 Main Feed Bar Lever Pin f~~l) [..,J\-l:::"/ 1 
4 300000 Washer '7 'Y :SI"V 3 
5 100002 Nut -j- 'Y 1-- 1 
6 000669 Washer '7 'Y :SI"V 2 
7 2150075 Thrust Plate A7AI--7't..--l--

8 0095027 Retaining Ring A 1-- 'Y / 1) /?" 

9 2100248 Main Feed Bar Connection f~~l) I)/? 

10 2100249 Connection Bushing f~~ I) 1) /? ""j' 'Y :SI .::L 

1 1 140001 Screw(M5-0.5 x 1 2) Jl:;f.V' 
12 2100266 Feed Bar, Complete Set Mf~~ I) .g. (~.El) 

13 2100242 Main Feed Bar f~~ I) .g. 

14 2100241 Differential Feed Bar mf~l).g. 

15 2100243 Differential Feed Bar Connection mf~l) I)/? 

16 2100244 Connection Bushing M~ I) I)':/? 7'•y :SI.::L 

17 140000 Screw(M5-0.5 x 15.5) Jl:;f->1' 

18 2150065 Feed Bar Driving Shaft ~~)~ 

19 2150066 Feed Bar Driving Shaft Lever ~~)~~ 

20 2100288 Connecting Rod Pin ~ 1)0'Y ~[:::"/ 

21 160007 Screw(M6-1 x 6) Jl:;f.V' 
22 2100671 Differential Rocker, Complete Set mf~l)~(~fl) 

23 2100672 Differential Rocker mf~l)~ 

24 2100673 Differential Regulating Slider A71/f 

25 2100674 Differential Regulating Slider Cap A715'"~ 1 
26 110033 Screw(M3-0.5 x 6) Jl:;f.V' 2 
27 2100269 Differential Lever(Right), C. Set inn t..-; '- (:fil (~.Ell 
28 2100252 Slider Link A715'" 1)'/? 

29 0068202 Retaining Ring A!--•y/l)y?" 

30 2100253 Slider Link Pin A 715'" 1) /? l:::"/ 

31 2100262 Differential Lever(Right) ~iJJ [.., J '\- (:fi) 

32 2100267 Collar(l 0 x 17 x 8mm) 1J7-

33 160001 Screw(M4-0.7 x 4) Jl:;f->1' 2 
34 000690 Spring Pin A/l)y?"l:::"/ 

35 2100256 Differential Lever Spring ~iJJt..-J\-J\;f. 

36 0020538 O-ring(P7) 0 l)y?" 

37 2100263 Differential Lever(Left) ~iJJ t..-J\-(ft:) 

38 000528 Washer '7 'Y :SI"V 
39 000561 Conical Spring Washer llll./ \;f. '7 'Y :SI"V 

40 100000 Adjusting Nut ~Jm-j-•y" 

41 190001 Adjusting Screw(M6-1 x 11.5, M4.5-0.5 X4) ~W*->'' 
42 2100271 Differential Feed Graduation ~I) §~~)X 

43 110016 Screw(M4-0.7 x 15) Jl:;f->1' 2 
44 0020350 Differential Lever Stop ~iJJ vJ\- A 1-- 'Y J\ 2 
45 110017 Screw(M5-0.8 x 8) Jl:;f->1' 2 
46 2100257 Adjusting Screw 7>1'-vA-9 

47 2100264 Adjusting Block 7>1'-vA-9,~ 

48 2100259 Adjusting Block Spring 7>''-vA-91\;f. 

49 0034293 Retaining Ring A" 'Y 7' I)/?" 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



1 5 

I : 

i--21 

31 

33 

7 

1 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



FEED DRIVING MECHANISM ~·)~~ 1 5 

Ref. No Parts No. Description [J f. Amt. Req llll 

1 2100865 Feed Bar Guide Support Z I) 151J'-{ ~-!j"Jte- 1--

2 110064 Screw(M4-0.7 x 8) .!l:.~v· 4 
3 110004 Screw(M3.5-0.6 x 8) .!l:.~v· 6 
4 2100866 Feed Bar Shield(Front) Z 1) 15 :::_;-Jl.{WJ) 

5 2100867 Feed Bar Shield(Rear) )2S1)15:::;-J[.,(~&) 

6 2100869 Feed Bar Shield Guide )2S1)15:::_;-)[.,jj-{ ~ 1 
7 2100870 Feed Bar Guide z I) 151.)'-{ ~ 2 
8 2100868 Feed Bar Shield(Upper) z I) 15:::_;-)[.,(_t) 

9 2150063 Feed Bar Guide Bushing Z I) 15jj'-{ ~ 7",y :::_; .:l 

10 160007 Screw(M6-1 x 6) .!l:.~v· 

1 1 2100602 Feed Bar Block(Rear) Shaft ~.~({&)~ 1 
12 160001 Screw(M4-0.7 x 4) .!l:.~v· 3 
13 2100283 Feed Bar Block(Rear) ~~1i.J(f&) 

14 2100281 Feed Bar Block(Rear) Lid ~,fPJtf&Hi 

15 130002 Screw(M3-0.5 x 6) .!l:.~v· 

16 2100434 Looper Rocker Shaft Lever -!fi~J[.,-J \Wl~&~!WB 

17 2100251 Looper Slide Block Pin )[.,-J\Wl~&~1iJt:>t 

18 300000 Washer '7'Y:::_;t' 

19 100072 Nut j- 'Y 1--

20 2100442 Looper Rocker Shaft -!fi~J[.,-J \Wl~&~ 

21 003655 Screw(M4-0.7 x 1 0) .!l:.~v· 2 
22 2100443 Collar(9 x 17 x 8mm) )[.,-J\Wl~&~1J 7-

23 300001 Washer '7'Y:::_;t' 

24 0013208 Retaining Ring A r- 'Y 7 1) >t?" 

25 2100435 Looper Rocker Connecting Rod Pin )[.,-J\WJ~&D 'Y ~ 1:::">' 
26 2100444 Petaining Ring A r- 'Y 7 1) >t?" 

27 2100280 Feed Bar Block(Front) ~,fPJ(mi) 

28 2100451 Retaining Ring A r- 'Y 7 1) >t?" 

29 2100452 Looper Rocker Connecting Rod )[.,-J\WJ~&D 'Y ~ 

30 0068146 Roller Bearing =- ~Jl.--"'71) >t?" 

31 2100450 Looper Rocker Eccentric )[.,-J\Wl~&I.::t=--tz >' 
32 0020401 Feed Dog Eccentric Pin Z 1) I.::t'iz Y I:::"Y 
33 2100277 Feed Dog Eccentric z 1J I::t:-tz>' 
34 2100278 Roller Bearing =- ~Jl.--"'71) >t?" 

35 2100275 Feed Dog Driving Connecting Rod z 1)D'Y ~ 

36 2100276 Feed Dog Regulating Eccentric Z 1) ~ifrji.::t'iz Y 

37 180002 Screw(M3-0.5 x 4) .!l:.~v· 2 
38 2100289 Feed Dog Regulating Plate Spring J2SIJ~W7v- 1--l'\~ 

39 110070 Screw(M3-0.5 x 6.3) .!l:.~v· 

40 0023473 Feed Dog Regulating Plate z 1J~W7v-r-

41 2100279 Feed Dog Regulating Gear z 1) ~W=¥7 
42 180003 Screw(M5-0.8 x 8) .!l:.~V' 1 
43 160003 Screw(M5-0.8 x 5) .!l:.~v· 3 
44 2109050 Differential Feed Dog(A4, A5) WJziJ 
45 2109051 Main Feed Dog ~&z1J 

46 2109052 Auxiliary Feed Dog 'J'z IJ 
47 110026 Screw(M3-0.5 x 6) .!l:.~v· 

48 2150067 Connecting Rod Cover z 1) D'Y ~1JJ\- 1 
49 130003 Screw(M4-0.7 x 7.3) .!l:.~v· 2 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



1 6 

AZF8500G 

© 
' ' I 

I 

I 
I 
I 

11--! 

@---3 

35 

\ 
/ 

12 ' 0 ' 

49 i ' 
\ . ---- -1-~1-' --. --- ---- ~ ~ ~ ' I : --W1J - ' I I 

9---. : I 
I 

' I 

4-! 

7 

31 

\ 

' 

' \ 
' 

From the library of: Superior Sewing Machine & Supply LLC



LUBRICATING MECHANISM ~)ffitmtM 1 6 

Ref. No Parts No. Description I:J ~ Amt. Req IJil 

1 2150103 [21 00935] Oil Pump, Complete Set Jte/7(*.El) 
2 2150104 [21 00363] Worm Wheel ') ;;t-b.ll\-1- )[, 
3 160001 Screw(M4-0.7 x 4) 1.1:"*->'' 4 
4 120049 [110016] Screw(M4-0.7 X 16) [M4-0.7 X 15] 1.1:"*->" 2 
5 
6 000567 Seal }~") :t-/ 
7 2150201 Oil Tube, Complete Set ~)B:JJ\-17(*fl) 1 
8 3100370 Oil Tube Fitting One Way End J:totg~=F 6 
9 0031831 Oil Tube Clamp ~:lRI~ 9 

10 2150206 Oil Tube(4.6 x 6.4 x 220mm) ~)B:JJ~-17 1 
1 1 320008 Oil Tube Fitting Stud(M6-l) tg~=foJt{J[," 2 
12 2100958 Suction Tube, C. Set ll.&A.J~-17(*fl) 

13 3100371 Oil Tube Fitting Two Way ijljjDtg~=F 

14 2100369 Oil Tube(4.6 x 6.4 x 36.5mm) ~)B:JJ~-17 

15 2100957 Oil Filter )JiJ.@~ 

16 2120586 Suction Pipe(Upper), C. Set ll.&.i\.J ~ -1 7 (...t) (*fl) 
17 2120587 Suction Tube(4 x 6 x 325mm) ll.&.i\.J~-17 

18 2100928 Suction Tube(2.5 x 4 x 60mm) ll.&.i\.J~-17 

19 2100929 Suction Pipe(Upper) ll.&.i\.J ~ -17 (...t) 
20 310073 Felt 7 :r: J[," 
21 2150202 Oil Tube, Complete Set ~)B:JJ\-17(*fl) 
22 2150207 Oil Tube(4.6 x 6.4 x 315mm) *8-)B:JJ~-17 
23 320009 Oil Tube Fitting Stud(Long)(M6-l) tg~=foJt{J[, "(ffi:) 

24 2150710 [2150095] Oil Pressure Regulating Valve, C. Set ID~i!EE#(*'3.) 1 
25 2150713 [2150094] Oil Pressure Regulating Valve ID~i!EE# 2 
26 0080503 Oil Pressure Regulating Ball IDiiJEEJt{-JI-# 
27 0030748 Guide Pin jj'-{ ~ t:"/ 
28 2150102 [2150097] Spring 1\"*-
29 006861 Adjusting Screw(1 /4-40 x 5) IDiiiW"*->'' 
30 000419 Nut -)- 'Y 1--

31 3100060 Oil Filter Cap ;;f-1 )[, 7-1 ][,5' :1r "\7 'Y 7 
32 110045 Screw(M4-0.7 x 12) 1.1:"*->'' 3 
33 3100061 O-ring(P42) 0 1)/?' 

34 3100345 Oil Filter ;;t -1 )[, 7-( )[,5' 

35 3100329 Filter Housing ;;t -1 )[, 7-( Jl-5' ~=F 
36 2160035 Oil Tube, C. Set *8-)B:JJ~-17(*13.) 

37 2160040 Oil Tube(4.6 x 6.4 x 150mm) ~)B:JJ~-17 

38 
39 2100896 Oil Pipe, C. Set :;t-1 )[,J~-17(*13.) 
40 2100895 Oil Pipe :;t-1 )[,J~-17 
41 000456 Seal Plug ~~ 2 
42 310090 Oil Wick 58315 
43 2100032 Oil Sight Gauge :;t-1 Jlt-7-V' 
44 0020538 0-ring(P7) 0 1)/?' 1 
45 110053 Screw(M6-1 x 8) 1.1:"*->'' 3 
46 2160045 Oil Pipe, C. Set ;;t -1 )[,} ~ -17(*fl) 
47 2160046 Oil Pipe :;t-1 )[,J~-17 
48 310081 Oil Wick 5EBJ5 1 
49 320012 [320010] Oil Tube Fitting Stud(1 /4-40) tg~=foJt{J[," 3 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



17 

UPPER KNIFE(Angled Type) TOP FEED DOG 

~-//''d
7

i g 

34 • !'1 
6 

AZF8500G-C5-10 

11 for Flat Type for Angled Type 

~-~ 
,/~ 17 

16 

14 ~--

15 ~21 
22 

~-24 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8500G-C5-l 0 %n< ;;z :& lf -IJ" 1 'E T' J~ :W ll'Hil ~ 1 7 

Ref. No Parts No. Description CJ ~ Amt. Req 00 

2100425 Upper Knife Holder _t.)( .AJJ\J[,:>'·(~) 

2 0020491 Upper Knife ..t.)(.A 

3 2101435 Upper Knife Clamp ..t.)(.A¥JII. 

4 2100354 Upper Knife Chip Guard -wmJ:~~ 

5 000665 Washer '7'Y~"V 

6 140013 Screw(M4-0.7 x 24) J.l:*-9 
7 2100349 Upper Knife Clamp Plate _t .)( .A j:~ I )!t -7 

8 2100353 Upper Knife Stop _t.)( .A .A 1-- 'Y J\ 

9 110038 Screw(M2.5-0.45 x 4.5) J.I:*-V' 
10 2129082 Top Feed Dog ..tziJ 

1 1 2127622 Presser Foot, C. Set(C5-1 0) ¥fli.(~J3.) 

12 2127612 Presser Foot Hinge ¥J!Il:::/9 
13 004351 Screw(9/64-40 x 7) J.l:*-9 
14 2127662 Presser Foot(Front/Rear) Unit ¥J!I(W,i · f~)(~J3.) 

15 0026140 Presser Foot Hinge Pin ¥J!It:/::J't."/ 

16 2127604 Presser Foot Spring(Small) ¥J!IJ'\*(Jj\) 

17 280002 Screw(3/32-56 x 2.4) J.I:*-V' 
18 2127644 Presser Foot Spring(Large) ¥J!IJ\*(:k) 
19 2129088 Top Feed Dog ..tziJ 

20 2129083 Top Feed Dog ..tziJ 

21 2159112 Needle Clamp(C) ~J.I:.)( 

22 2108076 Stitch Plate(C5) ~~JX 

23 2109055 Differential Feed Dog Mz 1J 
24 2109056 Main Feed Dog f~z 1J 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



18~---------------------------
AZF8500G-A6DF- l 0 

1 

4 ~--
5 9 

AZF8500G-Y6DF-l 0 

10 

~12 

11 ' 

~ 
5 

AZF8500G 
From the library of: Superior Sewing Machine & Supply LLC



+ AZF8500G-A6-l 0, Y6-l 0 EXCLUSIVE PARTS -if 7' ~ 7' J ~ w J=F.HfB ~ 1 8 

Ref. No Parts No. Description 1:1 ~ Amt. Req IJIJ 

1 2127627 Presser Foot, C. Set(A6-1 0) :t!Jl.I.{*.§.l 
2 2127602 Presser Foot Hinge tfll.I. t: y ~)' 

3 004351 Screw(9/64-40 x 7) Jl.f.V' 
4 2127664 Presser Foot(Front/Rear) Unit tiJl I (ffil · f~)(*.§.) 

5 0026140 Presser Foot Hinge Pin f!jl:r:t::;V't:":; 

6 2127604 Presser Foot Spring(Small) :f(jl.I.J\.f.(Jj\) 

7 280002 Screw(3/32-56 x 2.4) Jl.f.V' 

8 2108056 Stitch Plate(A6) *1&: 
9 2109057 Differential Feed Dog (A6) ffiJJZS I) 

10 2167180 Presser Foot, C. Set(Y6-1 0) f!jl.I.{*.§.) 

1 1 2167181 Presser Foot(Front/Rear) Unit f!jl.I. (ffil . f~)(*.§.l 

12 2169106 Needle Clamp(Y6) *Jl)( 
13 2168001 Stitch Plate(Y6) *1&: 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



1 9 
AZF851 8G-C5 

1 

Gf 
16 2 

23 

28 

EXTRA PARTS 

AZF8500G 

38, 
37-1 
37-2 
37-3 
37-4 

~-
29 

,16 

~-~ 
_ __-'\ 31 

30 

9 

fl-33 

35 

39 EXTRA PARTS r-38, 
' ' 

42~ 
' 
' ' / ' (-

40 

20 

32 

~ 
UQJ=-36 

From the library of: Superior Sewing Machine & Supply LLC



+ AZF851 8G-C5 EXCLUSIVE PARTS -t:t 7' ~ 7' J i, W: J=fHf~ ~ 1 9 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 0026239 Folder Support. C. Set :xE*JU)( Hi:H*fll 
2 0026242 Vertical Adjusting Plate ..t~~lM.!R 
3 0026243 Folder Supporting Plate :xE*.llll)(fifi.R 
4 0026241 Rateral Adjusting Plate 1i: ;fi ~ fl!HJ.R 

5 0026240 Swing-out Lever A.-1 "Y?"?"J r- vJ\-
6 000172 Conical Spring Washer llll/ \.f. '7 'Y ~ "\' 

7 004150 Screw(11 /64-40 x 5.2) .ll:.f.V' 
8 000334 Nut -j- 'Y 1--

9 0022447 Swing-out Lever Holder A.-1 "Y?"?"J r- vJ\-Il)(11i=l' 
10 0022448 Swing-out Lever Stop A..-{ "Y?"?"J 1-- vJ\- A. 1-- 'Y J\ 

1 1 005036 Screw(1 /8-44 x 5.6) .ll:.f.V' 1 
12 0022435 Folder Postitoning Pin :xE*.ll~:xE I:::""Y 2 
13 0022436 Folder Positioning Pin Holder Spring :xE *.ll ~ :xE 1:::" y 1lll I. J \.f. 2 
14 001196 Screw(1 /8-44 x 6) .ll:.f.V' 
15 001225 Screw(1 /8-44 x 2.8) .ll:.f. V' 
16 001331 Screw(9/64-40 x 3.8) .ll:.f.V' 6 
17 110047 Screw(M4-0.7 x 1 0) .ll: .f. V' 2 
18 0022981 Tape Guide Stay Shaft T -/ jj' .-{ ~ ;5Z Ill)( fg~ 
19 110009 Screw(M4-0.7 x 8) .ll:.f. V' 
20 0022963 Tape Guide Stay T--:Jjj'.-{ ~;5ZI. 

21 003638 Screw(11 /64-40 x 4) .ll:.f. V' 2 
22 0022982 Tape Guide T--:Jf.j'.-{ ~ 

23 2127513 Presser Foot. C. Set(C5) illli(*Hl 
24 2127612 Presser Foot Hinge illlii::: "YV' 
25 004351 Screw(9/64-40 x 7) .ll: .f. V' 
26 2127605 Presser Foot Spring 1lll I. J \.f. 
27 003637 Screw(l /8-44 x 2.5) .ll:.f.V' 
28 2127533 Presser Foot(Front;Rear) 1lll I. (§IJ • f~)(ii\El) 

29 0026140 Presser Foot Hinge Pin illlii:::"YV'I:::""Y 
30 2127604 Presser Foot Spring(Small) j:Efli.J\.f.(lj\) 

31 280002 Screw(3/32-56 x 2.4) .ll:.f. V' 
32 2129051 Top Feed Dog ..tz'J 
33 2159112 Needle Clamp(C) ~.ll:.>< 

34 2108076 Stitch Plate(C5) ~fi.R 
35 2109055 Differential Feed Dog IDiz 'J 
36 2109056 Main Feed Dog f~z'J 
37-1 0026236 Folder(Heavy Materials) (A4) (Extra) :xE*.ll(~~i!JFf.l) (¥-:f)i~) 

37-2 0027130 Folder(Heavy Materials) (C5) (Extra) :xE*.ll(~~i!JFf.l) (¥-:f)i~) 

37-3 0026237 Folder(Light Materials) (A4) (Extra) :xE*.l!Oi~i!JJtl) (¥-:f5i~) 

37-4 0027131 Folder(Light Materials) (C5) (Extra) :xE*.l!Oi~i!JJtl) (¥-:f5i~) 1 
38 001331 Screw(9/64-40 x 3.8) .ll:.f. V' 6 
39 0026238 Piping Tape Folder, C. Set(Extra) )\.-{ l:::""/?"7-/:xE*Jl(*fl.)(¥-:f)i~) 

40 0026246 Piping Tape Folder Support )\.-{ I:::""Y?"T-/Il)(fii:l' 
41 0026251 Piping Tape Guide Plate T- / jj' .-{ ~ ;j<J.R 

42 0026250 Edge Guide(Upper) ~ T :xE*Jl(L) 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



20 
AZF8520G-AY6, AY8(1) 

14 

17 / 
~-

18 

AZF8500G 

10 

--;-
8 

5 

21-1~ 22 
21-2 -_: liP. ____ .J 

~/ (})---~ 

1 

25-1 
25-2 

From the library of: Superior Sewing Machine & Supply LLC



+ AZF8520G-AY6, AY8 EXCLUSIVE PARTS(l) -if7'=E7'J[.,w.ffiifB~(l) 2 0 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

0024084 Thread Tension Spring Cap *IDiil-TJ\.f.=t 1' ") /(....t) 

2 0024083 Tension Spring Bushing *IDi!ITT ") 1--@] I) 1.1::.)( 
3 0032971 Tension Spring(Needle Thread) ~+*IDiil-TJ\.f. 
4 0020118 Thread Tension Spring Retainer *IDiil-TJ\.f.=t-v "J 7Cfl 

5 000178 Felt(2.5mm) 7:r:JI.tl--
6 0031111 Tension Disc *IDiii-Tllll 2 

7 000177 Felt(1.0mm) 7:r:JI.tl--
8 190016 Tension Post *~-T~ 
9 2150164 Tension Disc Eyelet for Needle Thread $+*~-Ti5-*~ 

10 2150172 Tension Disc Eyelet(Right) *~-Ti5-*~(;fl) 

11 100001 Nut T'Y 1--
12 2129200 Needle Guard(Front)(Overlock Stitch) ;;t-J \$-l-)t-7 (Wl) 

13 
14 2127623 Presser Foot, Complete Set(AY6, AY8) :j:I'I3I.(*Jl.l 

15 2127602 Presser Foot Hinge :j:ljli.t::y~' 

16 004351 Screw(9/64-40 x 7) l.l::.f.~' 

17 2127663 Presser Foot(FrontjRear) Unit :j:ljl I. (Wr • f~)(il) 
18 0026140 Presser Foot Hinge Pin :j:I'I3I.t::y~'t::"y 

19 2127604 Presser Foot Spring (Small) :j:I'I3I.J\.f.(d\) 

20 280002 Screw(3/32-56 x 2.4) l.l::.f.~' 

21-1 2169111 Needle Clamp(A Y6) $-l-1.1::.)( 
21-2 2159113 Needle Clamp(A Y8) $-l-1.1::.)( 

22 003637 Screw(1 /8-44 x 2.5) l.l::.f.~' 

23 2129050 Top Feed Dog _t).lS I) 

24-1 2108058 Stitch Plate(AY6) $+~ 

24-2 2128507 Stitch Plate(AY8) $+~ 

25-1 2109057 Differential Feed Dog(AY6) WfJZS I) 
25-2 2126023 Differential Feed Dog(AY8) WfJZS I) 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



21 
AZF8520G-AY8(2) 

1 

2 

3 

7 

24 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



+ AZF8520G-A Y8 EXCLUSIVE PARTS(2) -f) 7' =f 7' }~ :w ffl g~ ~ (2) 21 

Ref. No Parts No. Description CJ ~ Amt. Req l:ll:l 

2100134 Needle Bar Driving Lever M-~-77:Y?tll~ 

2 2100898 Needle Bar Driving Connecting Rod M"~D"J~ 

3 2150270 Needle Thread Pull-off M-***1) 
4 2150134 Upper Looper Thread Eyelet L.J!--J\:i%~ 

5 2150121 Lower Looper Thread Eyelet ""f)!--J\:i%~ 

6 110049 Screw(M4-0.7 x 1 0) 1.1:*~' 
7 2150088 Upper Looper Bar Crank Arm, C. Set L.JI--J\? 7 :Y-7 (*fl.) 
8 2150082 Upper Looper Bar Guide Bushing JI--J\~~)'( 5 Jl-
9 2100227 Upper Looper Bar Guide Cover JI--J\~~lii 

10 130001 Screw(M2.5-0.45 x 6) 1.1:*~' 

1 1 110071 Screw(M2.5-0.45 x 6) 1.1:*~' 
12 2150090 Upper Looper Bar Guide. C. Set JI--J\~~(*fl.) 

13 2100221 Upper Looper Bar Crank Arm L.JI--J\-7 7 :Y-7 
14 300008 Washer '7 'Y ~ "\? 

15 140004 Screw(M6-1 x 16) ll:*V' 
16 2100903 Upper Looper Bar Crank Arm Pin L.JI--J\-7 7 :Y-7 t:":Y 
17 160002 Screw(M4-0.7 x 5) ll:*V' 
18 310089 Oil Wick ~EB/5 

19 2150080 Upper Looper Bar JI--J\~ 

20 000629 Seal Plug ~*i 

21 2100892 Upper Looper Bar Guide J!--J\~~ 1 
22 310065 Oiling Felt 7:c.J'-" 2 
23 2150074 Driving Shaft Thrust Ring A 7 A " 1) y -7. 
24 2150620 Lower Looper Driving Lever ""f Jl--) \tll~ 
25 2150621 Driving Shaft Thrust Ring A 7 A" 1) :Y-7. 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



22 
AZF8520G-CA 7DA- 1 

AZF8500G 

10 

-~ 
8 

27 

43 

~~ 
~ 

47 

1 

~8 

49 

w4 

From the library of: Superior Sewing Machine & Supply LLC



+ AZF8520G-CA 7DA- 1 EXCLUSIVE PARTS -J:t7' =E 7' J 1, w J=tH1B ~ 22 

Ref. No Parts No. Description Cl ~ Amt. Req !Jll 

1 0024084 Thread Tension Spring Cap *~-TJ\;f.::\=-"\7 "J /(...t) 
2 0024083 Tension Spring Bushing *~TT 'Y f-.@] I) 1.1::.>( 
3 0032971 Needle Thread Tension Spring *~-TJ\;f. 

4 0020118 Thread Tension Spring Retainer *~-TJ\;f.::\=-1' "J /CF) 1 

5 000178 Felt(2.5mm) 7:r:Jt..l-- 1 
6 0031111 Tension Disc *~T-llll 2 

7 000177 Felt(1.0mm) 7:r:Jt..t--
8 190016 Tension Post *~-T~ 
9 2150164 Tension Disc Eyelet for Needle Thread ~*~T-B-*3!! 

10 2150172 Tension Disc Eyelet(Right) *~T-B-*3!!(:b) 
1 1 100001 Nut T'Y 1--

12 2129200 Needle Guard(Front)(Overlock Stitch) ;f-J\~~7(iW) 

13 
14 
15 2150250 Upper Knife Driving Shaft ...t.><7..~ 

16 2121108 Upper Knife Holder(Angled Type) ...t.>< 7..71\Jt..?t(~) 
17 110063 Stop Screw(M3-0.5 x 18) 7.. 1-- 'Y /;f.::) 

18 000488 Nut T'Y 1--

19 2121107 Upper Knife(Angled Type) ...t.><7..(~) 

20 2121114 Upper Knife Clamp ...t.><7..¥f!I. 
21 2121110 Upper Knife Chip Guard t]J~:j:Efl~ 

22 000665 Washer '7 'Y ~"\' 

23 140013 Screw(M4-0.7 x 24) l.l::;f.::J' 
24 2121109 Upper Knife Holder ...t.><7..:t?J=\=-
25 110038 Screw(M2.5-0.45 x 4.5) l.l::;f.::J' 
26 2121112 Lower Knife Holder ~.><7-.B-

27 2121111 Lower Knife ~.><7.. 

28 2121113 Lower Knife Clamp ~ .>< 7,.:j:lj3I. 
29 140010 Screw(M4-0.7 x 6) l.l::;f. ::_}' 

30 2127507 Presser Foot Spring j:lj3I.J\;f. 

31 000531 Washer '7'Y~"\7 

32 2167200 Presser Foot, C. Set(CA 7) :j:Ef!I.{;f;§.) 

33 2167215 Presser Foot(Upper) :j:Ef!I.{...t) 
34 110004 Screw(M3.5-0.6 x 8) l.l::;f.::J' 
35 2167210 Presser Foot Connector ¥f!I.JI*a~ 
36 340045 Pin 1:::"/ 
37 160033 Screw(M2.5-0.45 x 3) l.l::;f.::J' 
38 2127570 Presser Foot(Rear) :j:Ef!I.{f~) 

39 006094 Screw(l /8-44 x 3) 1.1:: ;f.::;· 2 

40 2127578 Presser Foot Connector(Right) ¥f!I.JJ*a~(:tl) 

41 004404 Screw(3/32-56 x 5.1) 1.1:: ;f.::;· 2 

42 2167205 Presser Foot(Front) (CA 7) :j:Ef!I.{iW) 
43 2129070 Top Feed Dog(CA7) _t)2S I) 

44 2169115 Needle Clamp(CA7) ~1.1::.>< 

45 003637 Screw(1 /8-44 x 2.5) 1.1:: ;f.::;· 

46 2128609 Stitch Plate(CA 7) ~;f.& 

47 2106016 Differential Feed Dog MJ25 IJ 

48 2106017 Main Feed Dog f~)2S I) 

49 2109082 Auxiliary Feed Dog Jj\)2S IJ 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



23 
AZFR8500G-C5DA 

13 

~21 
22 

~ 
&=--24 

18 23 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



+ AZFR8500G-C5DA EXCLUSIVE PARTS -lJ7'=E7'J~wmttB~ 23 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

2100425 Upper Knife Holder ... t.>< A 71\J l/1"(ff;l) 

2 0020491 Upper Knife ...t.><A 
3 2101435 Upper Knife Clamp ...t.><A:j:Efi.I 
4 2100354 Upper Knife Chip Guard WlliHEfl>t 
5 000665 Washer '7 ")>t-v 

6 140013 Screw(M4-0.7 x 24) .lt.:f.V' 
7 2100349 Upper Knife Clamp Plate ...t.><Aj:Ejl.I~-7 

8 2100353 Upper Knife Stop ...t.>< AA 1-- 'Y J\ 

9 110038 Screw(M2.5-0.45 x 4.5) .lt.:f.V' 
10 2129065 Top Feed Dog(Front) _t)lS I) (iW) 

1 1 2129066 Top Feed Dog(Rear) _t)lS I) (~&) 

12 110033 Screw(M3-0.5 x 6) .lt.:f.V' 
13 2127676 Presser Foot, C. Set(C5) :j:Efi.I(*fl.l 
14 2127693 Presser Foot Hinge :j:Efi.It.YV' 
15 004351 Screw(9/64-40 x 7) .lt.:f.V' 
16 2127694 Presser Foot Spring j:Efi.IJ\.:f. 
17 009730 Screw( 1 /8-44 x 5.3) .lt.:f.V' 
18 2127681 Presser Foot(Front/Rear) Unit j:Efi.I (Wi . ~&)(i1\.El.) 

19 004136 Screw(1 /8-44 x 2.7) .lt.:f.V' 
20 280004 Screw(3/32-56 x 2.4) .lt.:f.V' 

21 2159112 Needle Clamp(C) ~+.it.>< 

22 2108076 Stitch Plate(C5) ~H.&: 
23 2109055 Differential Feed Dog iWJZS I) 
24 2109056 Main Feed Dog ~&JZS I) 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



24 
Kl DEVICE 

. 1 

r-3 

AZF8500G 

' 
' 
' 

7 

9 

' 
' ' ' ' ' 6> 
' ' ' 
' ' l : ! ',,___ ,16 20 

!L14 ~----, : ~,· ___ @ 
: E9 ' ' ~ -
1 e • .. 
' ' <' 

: 15 : '--, 
o ' I ', 

i :: ~ ',, 
. ,. i : /~ ------, 
: 17 -~.. 19 ~:, 

21 

cr--25 
~24 

'-~ 
' .. ------~23 

...... ~; t-4 
,, ~: 
' ' ~ : '-,, -"e 22 -- ' - ' -- ' -, 

From the library of: Superior Sewing Machine & Supply LLC



Kl DEVICE Kl ~~ 24 

Ref. No Parts No. Description CJ ~ Amt. Req IJIJ 

2169901 [2159900] K 1 Device, Complete Set K 1 '!&ill[(~~) 
2 2121015 [21 01167] Suction Pipe Cover P.&3~/~ 1.J J '\-

3 004314 Screw( 1 /8-44 x 5.6) 1.1:.~~-

4 001230 Screw(3/32-56 x 3.8) 1.1:.~9 2 
5 2101163 Lower Trimming Knife Driving Arm "'F J.J ~~jj] Mil 
6 110068 Screw(M4-0.7 x 8) 1.1:.~~-

7 2101151 Suction Pipe, Complete Set ll.&.J61iif (~~) 
8 2101152 Suction Pipe ll.&.J61iif*1* 
9 2101155 Upper Trimming Knife J:J.J 

10 005112 Screw(3/32-56 x 6) 1.1:.~~- 3 

1 1 000240 Oil Wick 5EBJ5 
12 2101160 Trimming Knife Holder Pin H~:~t:·y 

13 2101161 Holder Pin Support H~:~ 1::" :/mi. 1-:ti:f 1 
14 004139 Screw(3/32-56 x 3) 1.1:.~~- 2 
15 2101156 Lower Trimming Knife "'FJ.J 
16 110036 Screw(M3-0.5 x 6.5) 1.1:.~9 

17 160001 Screw(M4-0.7 x 4) 1.1:.~~-

18 2101157 Guide Block Holder "'F J.J ;!j-{ r: ,~ii.l7t\J 1, $'" 

19 2101158 Lower Trimming Knife Guide Block "'F J.J )j'-{ r: ,~ii] 
20 2101164 Lower Trimming Knife Driving Link "f J.) ~~~jj] I) :/ ? 

21 170010 Screw(M4-0.7 x 4) 1.1:.~~-

22 2101159 Lower Trimming Knife Pushing Plate "'FJ.JJ±~J\~ 

23 2101166 Driving Link Presser ~~jj] I) :/?tEfl.I 
24 2101165 Oil Wick Clamp )Eilii$1.1:..>< 
25 001196 Screw(1 /8-44 x 6) 1.1:.~~-

26 310011 Felt 7:r:JI," 
27 007623 Screw(9/64-40 x 5.3) 1.1:.~~- 2 
28 2151001 Suction Pipe Support P.&J61iif mi. 11 i:f 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



25 
KTl DEVICE(l) 

. 1 

AZF8500G 

r-3 

27 
\ L'< / ~--

' 
' ' 

2 

7 

r-4 
' 

9 

I ' __ @ 

', 

8 

~10 ~12 
' ' ' 
' 

' 
' ' '' 6 
' ' ' 
' ' l 
i ! ',,___ ,16 20 

!L14 ~----, : ~,· ___ @ 
: 6 ' ' R) -
1 e • , 
' ' .-
: 15 : ', 
' ' ' 

i i: ~ ' 
. ':: /~ 
: 17 ~~18 19 

r-25 
~24 

'~ 
, ... --------~23 

-., t-4 
~ >---, ~22 

,.......__ // ~~~,, : -, 

~> 
21 

From the library of: Superior Sewing Machine & Supply LLC



+ KTl DEVICE(l) KTl ~mi (1) 25 

Ref. No Parts No. Description I:J ~ Amt. Req llll 

1 2169901 K 1 Device, Complete Set K 1 ;}&\][(~fl.) 
2 2121015 Suction Pipe Cover 0.&)6 'if :tJ J \-
3 004314 Screw(1 /8-44 x 5.6) .l.C.-7-9 1 
4 001230 Screw(3/32-56 x 3.8) .l.C.-7-9 2 

5 2101163 Lower Trimming Knife Driving Arm ""fJ.J~itJMR 

6 110068 Screw(M4-0.7 x 8) .l.C.-7-V' 
7 2101151 Suction Pipe, Complete Set 11.&)6 'if (~fl.) 
8 2101152 Suction Pipe ll.&J6'if;$:1* 
9 2101155 Upper Trimming Knife ..I:J.J 

10 005112 Screw(3/32-56 x 6) .l.C.-7-V' 3 

1 1 000240 Oil Wick 5Eilil!\ 
12 2101160 Trimming Knife Holder Pin H~:¥-H:::"Y 

13 2101161 Holder Pin Support JJJzf-¥l::::"y~1'J~ 

14 004139 Screw(3/32-56 x 3) .l.C.-7-9 2 
15 2101156 Lower Trimming Knife ""fJ.J 
16 110036 Screw(M3-0.5 x 6.5) .l.C.-7-V' 
17 160001 Screw(M4-0.7 x 4) .l.C.-7-V' 
18 2101157 Guide Block Holder """FJ.JtJ'-1 ~~Jl\Jv5" 
19 2101158 Lower Trimming Knife Guide Block ""fJ.Jti'-1 ~~ 
20 2101164 Lower Trimming Knife Driving Link ""fJ.J~~itJ IJ Y? 

21 170010 Screw(M4-0.7 x 4) .l.C.-7-V' 
22 2101159 Lower Trimming Knife Pushing Plate ""fJ.JJ±~J\-7-

23 2101166 Driving Link Presser j&~it.J I) y? 1ljl I. 

24 2101165 Oil Wick Clamp 5Eilil!\.l.C..)( 
25 001196 Screw(1 /8-44 x 6) .l.C.-7-V' 
26 310011 Felt 7 I.Jv 1-- 1 

27 007623 Screw(9/64-40 x 5.3) .LC.-7-9 2 
28 2151001 Suction Pipe Support 11.&)6 'if~{"t~ 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



26 
KTl DEVICE(2) 

,--2 
~1 

__ --A 
12 

19 

11~ _.---: 
~-- !-1o 2 

~ 13 --ei-14 

25 

AZF8500G 
From the library of: Superior Sewing Machine & Supply LLC



+ KTl DEVICE{2) KTl ~Uli{2) 26 

Ref. No Parts No. Description Cl :g Amt. Req IJIJ 

1 0094491 Cord Clamp( cb 3.4-2N) ::J-~?5Y7 2 
2 110012 Screw(M4-0.7 x 5) ll:~ ::J' 3 

3 1200347 Rotation & Fabric Detector Switch, C. Set 71\-J[; IC · 7\:;~A-1 ';t7(i\'-,§.) 
4 
5 1200141 Rotation Detector Unit 71\-J[; IC(i\'-Jl.) 
6 0035722 Cord Bushing ::J - ~ 7' ')I :.,- .:::J.. 

7 2101124 Cord Bushing ::J - ~ 7' ')/ :.,- .:::J.. 

8 1070151 Connector(9P) :::1~?5' 1 
9 110001 Screw(M4-0.7 x 5.4) ll:~ ::J' 2 

10 1101 02 Screw(M2.5-0.45 x 5) ll:~ ::J' 2 

11 300007 Washer '7 ')/ :.,- "V 2 
12 110013 Screw(M4-0.7 x 8) ll:~Y 2 
13 0063612 Cord Clamp( cb 6.8-4N) ::J-~?7Y7 

14 2101113 Cloth Plate ?DA/1...--1--
15 0011995 Insulating Plate *t9~~& 
16 2101043 Oil Cooling Fan Magnet Unit 7 y Y'l?"~ ')/ H*.l3.) 1 
17 0011709 Control Box Stay ffiU1iEIJJte ';t? A AT -1 2 
18 006905 Wood Screw( cb 5.1 x 20) *~::;· 4 
19 0011323 Control Box, Complete Set ffiiJiftP~~(i\'-Jl.) 

20 0011324 Power Board ~)m\¥~& 

21 0011970 Control Board %U1l!!l¥~& 
22 0011974 Voltage Regulator )E~J±IC 

23 0033939 Hose Band(1 /4 inch) 11\-AJ\y ~ 

24 0033932 Joint V'31YI--
25 0022404 Air Hose(3.8 x 6 x 1 OOOmm) I771\-A 
26 0010310 Venturi Pipe Unit ~Y-T .:::J.. 1) ~(i\'-Jl.) 

27 0022392 Air Hose(12 x 18 x 1 OOOmm) I771\-A 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



27 
C DEVICE 

>, : .. , 9 
I 

' ' 

13 

17 

( 

~ i ' 

·~~~ .. 191 .----------+---21 

2024 2~-~22 
-~- ~23 

I t-24 

30 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



C DEVICE C~ii: 27 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 2109932 C Device, Complete Set C~Jll[(*Jl.l 
2 0033939 Hose Band(1 /4 inch) 11\-.Al\>' 1''(1/4-1 >'7) 
3 1094011 Hose Nipple(¢ 8-PT1 /8) 11\-.A=':.t/JI.t 

4 1097000 Regulator(AR2000-01 BG) v:¥.:1.v-~ 1 
5 009960 Screw(M5-0.8 x 16) 1.1:.*~) 2 
6 000669 Washer '7 'Y ~ "\' 4 

7 000600 Spring Washer .A / 1) >'?.'7 'Y ~ "\' 2 
8 000009 Nut j- ") " 2 
9 1097001 Regulator Support v:¥.:1. v-~I&N~& 1 

10 006905 Wood Screw(¢ 5.1 x 20) **:;)' 2 

1 1 0010263 Connector(¢ 6-PT1 /8) :J*?~ 
12 1096000 Air Hose(4 x 6 x 2000mm) I771\-.A 
13 1298000 Air Valve, Complete Set I7 J\)[t-:;1'(*.§.) 

14 0033938 Collar(6.4 x 13 x 19mm) I7 J\)[t 7'1ffiJJ}JJ\* t.J 7- 1 
15 005040 Screw(11 /64-40 x 8.5) 1.1:.*:;)' 5 
16 0033937 Return Spring I7 J\)[t/ff§IIiJJ\* 

17 0033936 Air Valve Holder I 7 J\)[t /J&{ii:l' 
18 0033935 Air Valve Stop I7 J\)[t /.A I-- 'Y J\ 

19 000334 Nut j- 'Y I--
20 005505 Adjusting Screw(11 /64-40 x 16) ~W*:;J' 

21 1090133 TAC Valve, C. Set TAC/\JI.t/(*Jl.) 
22 0010052 TAC Valve TAC/\JI.t/ 1 
23 000623 Gasket J\'Y~>' 2 
24 0010112 Joint(¢ 6-M5) i\':1*.:.¥ 2 
25 0010290 Connector(¢ 6-PT1 /8) i\':1*.:.¥ 
26 0010310 Venturi Tube "'>'7 .:J. 1) g 1 
27 003940 Hose Band(3/8 inch) 71\-.A/\>' ~(3/8-1 >'7) 2 
28 1096004 Air Hose(12 x 18 x 1500mm) I771\-.A 

29 1096005 Air Hose(12 x 18 x 500mm) I771\-.A 
30 0011987 ULCiamp UL?7>'7 3 

31 009814 Wood Screw(¢ 3.1 x 20) **:;)' 3 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



28 
SCl 0 DEVICE 

4 

'-
I ' 
I ' ' 
~ ........... 

' ' ' 
' 

' 

--~--~ 

/-~-----
I 

A,F8500G J! 
From the library of: Superior Sewing Machine & Supply LLC



+ SC 1 0 DEVICE SCl 0 ~~ 28 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

2151067 Lint Removal Pipe *m;\17 1 
2 2151066 Pipe Clamp J\1/~J'EJ'\y ~ 2 
3 110094 Screw(M4-0.7 x 6) .!t-* ~)' 2 
4 2151059 Blowing Hole Screen !l.X =H±l ~ D ~ 1 
5 2151057 Wind Guide Plate(Front) Jil~ p;J t.& (1l1i) 1 
6 110001 Screw(M4-0.7 x 5.4) lt-*V' 2 
7 2151058 Air Deflector JiliD\\I~t.& 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



29 
EXTRA PARTS(l) 

AZF8500G-A4 for Small Type Presser Foot(Jj\~tEJli) 
1 

AZF8500G-C5 for Small Type Presser Foot(Jj\~tEJli) 

11 

AZF8500G-A-10 AZF8500G-A-10 

for Angled Type(~;>( .Affl) for Flat Type( :lJI;>( .A ffl) 

15 16 

AZF8500G-C-10 AZF8500G-C-10 

for Angled Type(~;>( .Affl) for Flat Type(:lJI;>( .Affl) 

17 18 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



+EXTRA PARTS(l) ¥-1 5i ffB ~ ( 1) 29 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 2127635 Presser Foot, C. Set(A4) :fEil:r:(~.El) 

2 2127671 Presser Foot Hinge :fEil:r: t: y :S/ 
3 004351 Screw(9/64-40 x 7) ll:*V' 
4 2127670 Presser Foot Spring j:lj3IJ\* 
5 003637 Screw(1 /8-44 x 2.5) ll:*V' 
6 2127645 Presser Foot(Front/Rear) Unit :tE!li{iW . f~)(~.El) 

7 0027150 Presser Foot Hinge Pin :fEil:r: t: yV't:•y 
8 0026142 Presser Foot Chain Shield ~~'dlfli 

9 004237 Screw(3/32-56 x 2.6) ll:*V' 
10 2129098 Top Feed(Diacut) _t~ I)($'''-{ V::i:J '.!1 ") 

1 1 2127636 Presser Foot, Complete Set(C5) :fEili{~.El) 

12 2127672 Presser Foot Hinge j:lj3It:yV' 
13 2127646 Presser Foot(Front/Rear) Unit :fEll I (mJ • f~){~J3.) 

14 2129099 Top Feed Dog(Diacut) ..t~ 1) w·1 v tJ '.!1 ") 

15 2129084 Top Feed Dog _t~l) 

16 2129087 Top Feed Dog _t~l) 

17 2129085 Top Feed Dog _t~l) 

18 2129089 Top Feed Dog _t~l) 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



30 
EXTRA PARTS (2) 

AZF8518-A4 
1 

AZFR8500G-A4DA 
11 

16 

AZFR8520G-AY6DA 

22 

23 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



+EXTRA PARTS(2) ~).tjJB~ (2) 30 

Ref. No Parts No. Description Cl ~ Amt. Req 00 

2127511 Presser Foot, C. Set(A4) 1(JJI(*Jl) 

2 2127602 Presser Foot Hinge 1(JJI 1:::: y;:J' 

3 004351 Screw(9/64-40 x 7) ll:~ ;:)' 

4 2127603 Presser Foot Spring 1(jliJ\~ 1 

5 003637 Screw(1 /8-44 x 2.5) ll:~ ;:)' 2 

6 2127531 Presser Foot(Front/Rear) Unt 1(jli(iW • ~~)(if;§.) 

7 0026140 Presser Foot Hinge Pin 1(jlii:::::/:V'I::::"y 

8 2127604 Presser Foot Spring(Small) 1(jliJ\~{Ij\) 

9 280002 Screw(3/32-56 x 2.4) ll:~ ;:)' 
10 2129052 Top Feed Dog .. b~IJ 
1 1 2127675 Presser Foot, C. Set(A4) 1(jli(*Jll 

12 2127692 Presser Foot Hinge 1(jl I 1:::: y ;:)' 

13 004351 Screw(9/64-40 x 7) ll:~:V' 

14 2127694 Presser Foot Spring 1(jliJ\~ 

15 009730 Screw( 1 /8-44 x 5.3) ll:~Y' 

16 2127680 Presser Foot(FrontjRear) Unit 1(jl I (mf • ~~)(*£!) 

17 004136 Screw(1 /8-44 x 2.7) ll:~:V' 

18 280004 Screw(3/32-56 x 2.4) ll:~Y' 

19 2129065 Top Feed Dog(Front) _t~l) (mf) 

20 2129066 Top Feed Dog(Rear) _t~l) (~~) 

21 110033 Screw(M3-0.5 x 6) ll:~Y' 

22 2127677 Presser Foot, C. Set(A Y6) 1(JJI(~Jl) 

23 2127682 Presser Foot(Front;Rear) Unit 1(jl I (mf • ~~)(~Jl) 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



31 

Semi-submerged Only 
24 

Fully-submerged Setting 

,' ' 

17 

EXTRA PARTS 
26 

~27 
~ !-28 

AZF8500G 

5 

19 

EXTRA PARTS 

31 

6~ 

7~ 
a--eJ 

I 

9~ 
' 

10~ 
~~' 

16 

@_ 

21 

-,_ 
22 1? 

23 

From the library of: Superior Sewing Machine & Supply LLC



MICELLANEOUS SUPPORTING BOARD ~7tJXI*I1* 31 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

2150212 Belt Cover .l'(j[.,j-.:lJJ\-

2 11 0015 Screw(M4-0.7 x 25) l.l:.::t-9 2 
3 2150213 Supplementary Belt Cover .l'(j[J 1--:rffiJJ;b:t.JJ\- 1 
4 110013 Screw(M4-0.7 x 8) l.l:.;f.~) 2 
5 2100339 Supporting Board ~-71& 
6 000070 Hanging Nut ff, I) j- 'Y f-. 4 
7 009861 Hanging Bolt(Semi-submerged only) ff, 1) Jt{J(J 1-- (~i.:;t:t\:0)01}) 4 

8 2101450 Spacer(l5mm) ~?-{&.A.I'(--Ij" 4 

9 2101451 Spacer(5mm)(See the below) ~?-;t&.A.I'(--Ij"(""f~[,~~) 4 

10 0020064 Supporting Board Rubber Cushion ~?-;t&::fL-\~ 8 

1 1 000162 Washer(Semi-submerged) '7 'Y ~ t' (~iJi:::t\:) 4 
1 1 000162 Washer(Full-submerged) '7 'Y ~ t' (~iJi:::t\:) 20 

12 000016 Nut(Semi-submerged) T 'Y 1-- (~iJi:::t\:) 8 
12 000016 Nut(Full-submerged) T 'Y f-. (~iJi:::t\:) 20 

13 2100375 Chute(Upper) Support ~ 2.- 1-- (...t)~{-;J;t& 
14 005624 Screw(M4-0.7 x 1 0) l.l:.::f-~/ 4 

15 2100337 Chute(Upper) ~ 2.- 1--(...t) 1 
16 2100338 Chute(Lower) ~ :r.- Hl'l 
17 009864 Hanging Bolt(Full-submerged only) ff, I) Jt{)(J f-. (~i.:;t:-t\:0)01}) 4 
18 009871 Bolt(Full-submerged only) Jt{)[J 1-- (~iJi:::-t\:0)01}) 4 

19 0020057 Supporting Board Connector(Full-submerged only) ~-7{&3t.I~ (~i7i:::tt 0) Jf) 2 
20 0020045 Supporting Board Sleeve(Full-submerged only) ~?-;t&.A 1) -7'(~i7i:::t\:O)J7.) 2 

21 2100336 Supplementary Chute Cover ~ 2.- 1-- fffiJJ;b :h J \-

22 000538 Washer '7 'Y ~t' 

23 140011 Wing Bolt(M4-0.7 x 6) 7-3 r:JJt{Jv 1--
24 2100374 Chip Receiver(Semi-submerged only) w~~7(~i7i::=ttO)Jf) 1 
25 350007 Wood Screw(¢ 3.5 x 1 6) *;f.';) 2 
26 0020078 Idler, C. Set(for Left Footing Pedal) 711-!7(*Ill 
27 0020077 Idler Support 711-!7~{-;J;t& 1 
28 009992 Screw(M4-0.7 x 1 0) l.l:.::t-9 2 
29 0020076 Idler 711-!7 1 

30 009995 Screw(M3-0.5 x 5) l.l:.::f-V' 2 

31 2160018. Timming Gauge :>'12. "Y?"IT-V' 

Note: Not necessary when the thickness of Table is 45mm. 
(7.±) -r~7·JvO)J¥~45mmO)c ~li::f~o 

AZF8500G From the library of: Superior Sewing Machine & Supply LLC



32 
1-1----

AZF8500G 

12----$ 

13~ 
14~ 

12----$ 

13~ 
14----® 

22 

~ 
15 @J 

28 

From the library of: Superior Sewing Machine & Supply LLC



THREAD STAND *-'-A .ll.!=! 32 

Ref. No Parts No. Description CJ ~ Amt. Req IJIJ 

1-1 9620695 Thread Stand, C. Set(5 Spools Type) *l'z .g. '*HH 5 :ijq~~ m l 
1-2 9620696 Thread Stand, C. Set(6 Spools Type) *l'z"El' (;jiJ3.)(6 :ijs;:*Jtll 
2 9620631 Column Cap :J 7 b =i=- "\' •;; 7 
3 9620670 Column Pipe(Upper) :J 7 bJ\-{ /(..t) 

4 9620689 Thread Guide Holder(Large) tJ-1 ~ 71\J[.,?'"(::k:) 

5 911002 Screw(M4-0.7 x 20) 11:.~9 1 
6 911001 Screw(M4-0.7 x 12) 11:.~v· 3 
7 910001 Nut -j- •;; I-- 4 
8 9620673 Column Pipe Connector :J 7 bJ\-1 /NI.:f. 1 
9 911006 Screw(M5-0.8 x 13) 11:.~v· 2 

10 910000 Nut -j- •;; I-- 7(8) 

11 9620675 Column Pipe(Lower) :J 7bl\-i /Cfl 
12 930052 Washer '7 •;; y "\' 

13 930053 Spring Washer 7-.. /') ylf'] •;; y "\' 

14 910003 Nut(M 16-1.5) T'>'i-- 1 
15 9620702 Thread Hanger(2 Spools Type) 7-.. I..- •;; ~/\'yjj'(22js;:*Jtll 2 
16 9620703 Thread Hanger(3 Spools Type) 7-.. I..- •;; ~/\"Y:tj'(32js;:*Jtll 2(4) 

17 9620700 Thread Eyelet 7-1 I..- •;; I-- 5(6) 

18 9620688 Thread Hanger Holder 7-..1..-•;; ~J\yjj'j:?J=i=- 4 
19 911060 Screw(M6-1 x 1 5) 11:.~v· 4 
20 9620691 Thread Guide Arm jj-{~7-.A 1 

21 9620690 Thread Guide Holder(Small) jj'-{ ~11\J[.,?'"(lj\) 

22 9620665 Thread Guide(5 Spools Type) 7-.. I..- •;; ~jj-{ ~(52js;:*Jtll 1 
23 9620678 Spool Cushion 7-../-J[.,?•;;y:::J';./ 5(6) 

24 9620679 Spool Pin 7-../-J[.,WJ 5(6) 

25 9620680 Spool Mat 7-../-)[.,"'(•y I-- 5(6) 

26 9620681 Spool Seat Disc )t?"".llll. 5(6) 
27 930055 Spring Washer 7-.. /') "Y-?"'7 •;; y "\' 5(6) 

28 9620666 Thread Guide(6 Spools Type) 7-.. I..- •;; ~ jj-{ ~ (6 :ijs;:*Jtll 

AZF8500G 

From the library of: Superior Sewing Machine & Supply LLC



33 
WARNING LABEL Wi5-7~J~ 

LABEL 
7~JI,; 

A cAUTION& 
Do not operate without eye guard 

and safety devices. 
Before threading, changing needle, 

cleaning etc. switch off main switch. 

jjj(8553'cl:tb'~"9Qo 

~~f*~~-~::>l:t"C 
U~i'F~~9Q<: C.o 
~1J.iji~t}J:>"Cb'5 .. ~ 
m'!lJ .. mt::~~~tO)~~ .. 
im~~~~~9QL:Co 

To open this cover. 
turn off power 
supply and wait 
more than 5 minutes 
before opening. 

~ 
..,. :t.i ~± ~ 
CAUTION 

& 
-E;- 'EI '-l- """­
JiSl i.JID. l.:t. l~ ... 

CAUTION 

Parts No. Description 

~* ~::g 

390140 CAUTION IN OPERATION 

390143 

390144 

390145 

390146 

390147 

390148 

DANGER : WARNING OF ELECTRIC SHOCK BY 
HIGH-VOLTAGE 

"Be sure to connect earth line". 

ROTATING-DIRECTION 
SYMBOL : CHECK CORRECT ROTATING 

DIRECTION 

EYE GUARD : TAKE CARE NOT CAUSE INJURY 
TO EYES 

BELT COVER : DO NOT INSERT FINGERS 

CAUTION FOR HIGH TEMPERATURE : 
DO NOT TOUCH STEPPING MOTOR AND 
SOLENOID 

From the library of: Superior Sewing Machine & Supply LLC



LIST of MAIN SPARE PARTS 

(~~:S:B~ 1) A ~) 

From the library of: Superior Sewing Machine & Supply LLC



34 
AZF8500G Class LIST of MAIN SPARE PARTS(:i:J!g~~ 1) A") 

~s 
Needle Presser Presser Presser Presser 
Clamp Foot, Foot F oot(Front/ Foot Spring 

C. Set Hinge Rear) Unit (Large) 
s ~t .It~ ¥fl I(t,H) ¥flIt:/~ tEll I(WJ • ~&)Ct,H) ¥fl I;\;j'..(:;l\:) 

AZF8500G-A4DF-1 0 2159111 2127620 2127602 2127660 2127643 

A4DA-10 If If If If If 

C5DF-1 0 2159112 2127622 2127612 2127662 2127644 

C5DA-10 If If If If II 

A6DF-1 0 2159111 2127627 2127602 2127664 2127643 

Y6DF-10 2169106 2167180 II 2167181 II 

AZF8518G-C5DF 2159112 2127513 2127612 2127533 ----

AZF8520G-AY6D F 2169111 2127623 2127602 2127663 2127643 

AY8DF II II II II II 

Presser F oot(Upper) Presser Foot(Front) 
:}f!II(..t) :}lfl I(il1J) 

CA7DA-1 2169115 2167200 2167215 2167205 2127507 
Presser Foot(Rear) 

:}f!II(~) 

2127570 

AZFR8500G-C5DA 2159112 2127676 2127693 2127681 ----

From the library of: Superior Sewing Machine & Supply LLC



34 

Stitch Differential Main Auxiliary Top Upper Lower 
Plate Feed Dog Feed Dog Feed Dog Feed Dog Looper Looper 

~H& Mi!•J ~i!·J Jj\)! ') J:i!•J .l:J~-~~ l'J~-~~ 

2108050 2109050 2109051 2109052 2129086 2129300 2109347 

II II II II 2129082 II II 

2108076 2109055 2109056 II 2129088 II II 

II II II II 2129083 II II 

2108056 2109057 2109051 II 2129086 II II 

2168001 2109050 II II II II II 

2108076 2109055 2109056 II 2129051 II II 

2108058 2109057 2109051 II 2129086 II II 

2108057 2106023 II II II II II 

2128609 2106016 2106017 2109082 2129070 II II 

Top Feed Dog(Front) 
...t)~_l)(iliJ) 

2108076 2109055 2109056 2109052 2129065 II II 
Top Feed Dog(Rear) 

...tmiJ(~) 

2129066 

From the library of: Superior Sewing Machine & Supply LLC



35 

AZF8500G 

Parts No. Page No. Ref. No. Weight(g) 

000009 27 8 
000010 2 6 
000010 
000014 
000014 
000016 
000016 
000035 
000035 
000070 
000162 
000162 
000172 
000177 
000177 
000177 
000178 
000178 
000178 
000182 
000240 
000240 
000280 
000322 
000334 
000334 
000393 
000419 
000444 
000456 
000487 
000488 
000494 
000526 
000528 
000531 
000531 
000533 
000538 
000538 
000554 
000561 
000567 
000567 
000600 
000623 
000629 
000629 

4 52 
4 67 

12 35 
31 12 
31 12 

6 26 
13 35 
31 6 
31 11 
31 11 
19 6 

4 9 
20 7 
22 7 

4 7 
20 5 
22 5 

4 48 
24 11 
25 11 
11 26 

4 29 
19 8 
27 19 

6 45 
16 30 

2 9 
16 41 

8 14 
22 18 

4 69 
5 25 

14 38 
8 45 

22 31 
10 8 
11 8 
31 22 
11 1 5 
14 39 

6 48 
16 6 
27 7 
27 23 
12 26 
21 20 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

000644 1 5 
000644 4 28 
000653 
000663 
000665 
000665 
000665 
000665 
000669 
000669 
000687 
000688 
000690 
000726 
000740 
000750 
000755 
000779 

001123 
001123 
001196 
001196 
001196 
001203 
001225 
001230 
001230 
001331 
001331 

003636 
003637 
003637 
003637 
003637 
003637 
003637 
003637 
003637 
003637 
003637 
003638 
003655 

003940 

004106 

4 38 
1 1 12 
11 2 
17 5 
22 22 
23 5 
14 6 
27 6 
10 48 

7 27 
14 34 

1 36 
13 31 

9 11 
10 20 
12 31 

4 
2 37 

19 14 
24 25 
25 25 

2 21 
19 15 
24 4 
25 4 
19 16 
19 38 

5 24 
1 10 
2 23 
6 23 

10 12 
11 22 
19 27 
20 22 
22 45 
29 5 
30 5 
19 21 
15 21 

27 27 

10 7 

Page= l 

Parts No. Page No. Ref. No. Weight(g) 

004136 23 19 
004136 
004139 
004139 
004150 
004237 
004314 
004314 
004351 
004351 
004351 
004351 
004351 
004351 
004351 
004351 
004351 
004351 
004404 
004404 

005036 
005040 
005049 
005075 
005112 
005112 
005345 
005505 
005550 
005550 
005624 

006035 
006094 
006816 
006861 
006905 
006905 

007623 
007623 
007627 

009604 
009730 
009730 
009747 

30 17 
24 14 
25 14 
19 7 
29 9 
24 3 
25 3 

8 37 
11 25 
17 13 
18 3 
19 25 
20 16 
23 15 
29 3 
30 3 
30 13 

8 44 
22 41 

19 1 1 
27 15 
11 14 

30 
24 10 
25 10 

6 31 
27 20 

9 30 
10 3 
31 14 

4 27 
22 39 

22 
16 29 
26 18 
27 10 

24 27 
25 27 

6 51 

9 9 
23 17 
30 15 
10 62 

From the library of: Superior Sewing Machine & Supply LLC



AZF8500G 

Parts No. Page No. Ref. No. Weight(g) 

009814 27 31 
009853 
009861 
009864 
009871 
009960 
009992 
009995 

4 50 
31 7 
31 17 
31 18 
27 5 
31 28 
31 30 

0010052 27 22 
0010112 27 24 
0010263 27 ll 
0010290 27 25 
0010310 26 26 
0010310 27 26 

0011323 26 19 
0011324 26 20 
0011709 26 17 
0011970 26 21 
0011974 26 22 
0011987 27 30 

. 0011995 26 15 

0013208 15 24 

0020004 
0020005 
0020016 

l 15 
l 16 
2 22 

0020045 31 20 
0020051 3 29 
0020057 31 19 
0020064 31 10 
0020076 31 29 
0020077 31 27 
0020078 31 26 
0020118 4 6 
0020118 20 4 
0020118 22 4 
0020123 4 43 
0020124 4 45 
0020125 4 46 
0020126 4 47 
0020137 l 29 
0020165 4 51 
0020166 4 54 
0020167 4 49 
0020218 3 28 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

0020271 8 43 
0020350 l l l 6 
0020350 14 44 
0020401 15 32 
0020491 17 2 
0020491 23 2 
0020496 7 13 
0020538 14 36 
0020538 16 44 

0021735 3 27 

0022215 4 16 
0022392 26 27 
0022404 26 25 
0022435 19 12 
0022436 19 13 
0022447 19 9 
0022448 19 10 
0022963 19 20 
0022981 19 18 
0022982 19 22 

0023234 10 16 
0023473 15 40 

0024083 4 4 
0024083 20 2 
0024083 22 2 
0024084 4 3 
0024084 20 
0024084 22 
0024095 2 25 
0024156 4 14 
0024157 4 5 
0024302 10 22 
0024446 2 20 

0026075 10 9 
0026081 9 21 
0026081 l 0 ll 
0026099 9 23 
0026140 8 39 
0026140 17 15 
0026140 18 5 
0026140 19 29 
0026140 20 18 
0026140 30 7 

Page= 2 

Parts No. Page No. Ref. No. Weight(g) 

0026142 29 8 
0026236 l 9 37- l 
0026237 19 37-3 
0026238 19 39 
0026239 19 
0026240 19 5 
0026241 19 4 
0026242 19 2 
0026243 19 3 
0026246 l 9 40 
0026250 19 42 
0026251 19 41 
0026413 9 22 
0026418 10 38 
0026427 ll 18 
0026428 ll 20 
0026429 ll 24 
0026430 ll 19 
0026431 ll 28 
0026434 ll 17 
0026438 ll 21 

0027130 19 37-2 
0027131 19 37-4 
0027150 29 7 

0030255 4 13 
0030748 16 27 

0031111 4 8 
0031111 20 6 
0031111 22 6 
0031831 16 9 

0032604 6 34 
0032646 9 8 
0032879 23 
0032919 7 24 
0032952 4 12 
0032962 4 ll 
0032971 20 3 
0032971 22 3 

0033024 3 14 
0033024 9 25 
0033104 9 29 
0033104 10 2 
0033627 24 

From the library of: Superior Sewing Machine & Supply LLC



AZF8500G 

Parts No. Page No. Ref. No. Weight{g) 

0033932 26 24 
0033935 27 18 
0033936 27 17 
0033937 27 16 
0033938 27 14 
0033939 26 23 
0033939 27 2 

0034293 14 49 

0035722 26 6 

0063612 26 13 

0068146 15 30 
0068202 14 29 
0068206 11 23 
0068517 3 15 

0077301 5 34 

0080503 16 26 

0093303 4 60 
0093303 5 47 
0093323 10 1 
0093528 3 26 
0093864 7 16 

0094491 26 1 

0095027 14 8 

100000 14 40 
100001 1 13 
100001 8 23 
100001 10 55 
100001 11 13 
100001 20 11 
100001 22 11 
100002 14 5 
100029 11 11 
100044 13 38 
100072 15 19 
100073 8 2 
100074 10 52 

110001 4 25 

INDEX 

Parts No. Page No. Ref. No. Weight{g) 

110001 6 29 
110001 
110001 
110001 
110002 
110002 
110002 
110002 
110003 
110004 
110004 
110004 
110006 
110008 
110008 
110009 
110009 
110009 
110009 
110009 
110009 
110011 
110012 
110012 
110012 
110012 
110012 
110012 
110013 
110013 
110013 
110013 
110013 
110013 
110013 
110013 
110013 
110013 
11 0015 
110016 
110016 
110017 
110023 
110026 
110026 
110027 
110031 
110033 

7 21 
26 9 
28 6 

4 32 
6 36 

10 24 
12 36 

2 28 
10 47 
15 3 
22 34 

6 18 
4 40 
8 8 
4 18 
6 27 

11 6 
12 12 
13 14 
19 19 

6 33 
1 12 
2 11 
3 9 
7 18 

10 43 
26 2 

1 33 
2 2 
2 3 
3 7 
4 2 
4 23 
6 46 

11 3 
26 12 
31 4 
31 2 

1 18 
14 43 
14 45 

8 48 
4 68 

15 47 
6 53 

14 
14 26 

Page= 3 

Parts No. Page No. Ref. No. Weight{g) 

110033 23 12 
110033 30 21 
110035 4 63 
110035 
110035 
110035 
110036 
110036 
110036 
110036 
110038 
110038 
110038 
110045 
110045 
110045 
110045 
110046 
110047 
110048 
110048 
110049 
110050 
110053 
110054 
110062 
110063 
110064 
110064 
110064 
110065 
110068 
110068 
110070 
110071 
110071 
110073 
110076 
110091 
110094 
110102 
110106 

120001 
120006 
120006 
120006 
120006 

7 12 
10 45 
11 9 

5 13 
13 17 
24 16 
25 16 
17 9 
22 25 
23 9 

6 
2 35 
2 43 

16 32 
7 26 

19 17 
3 3 
4 70 

21 6 
10 34 
16 45 

2 32 
7 15 

22 17 
3 19 

11 29 
15 2 

8 22 
24 6 
25 6 
15 39 
12 17 
21 1 1 

4 37 
2 8 
4 42 

28 3 
26 10 

2 15 

9 2 
6 6 
7 6 
9 7 

12 5 

From the library of: Superior Sewing Machine & Supply LLC



AZF8500G 

Parts No. Page No. Ref. No. Weight(g) 

120006 13 24 
120006 14 2 
120010 8 17 
120011 
120013 
120013 
120013 
120017 
120017 
120017 
120018 
120049 
120049 
120049 
120049 
120049 

130001 
130001 
130002 
130003 
130003 
130026 

140000 
140001 
140002 
140003 
140004 
140004 
140005 
140010 
140011 
140013 
140013 
140013 
140014 
140032 

150004 

160001 
160001 
160001 
160001 
160001 
160001 
160001 

9 27 
9 15 

10 6 
12 32 

28 
8 20 
8 29 

13 29 
6 2 
7 2 

12 2 
13 2 
16 4 

12 16 
21 10 
15 15 
3 25 

15 49 
4 35 

14 17 
14 11 
13 12 

6 13 
12 21 
21 15 
13 22 
22 29 
31 23 
17 6 
22 23 
23 6 

7 30 
10 56 

3 10 

8 
5 4 
8 34 
9 19 

12 10 
13 26 
14 33 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

160001 15 12 
160001 
160001 
160001 
160002 
160002 
160002 
160002 
160003 
160003 
160003 
160003 
160007 
160007 
160007 
160007 
160007 
160016 
160024 
160027 
160033 

170010 
170010 
170032 
170041 
170045 
170047 
170048 
170049 

180002 
180003 
180014 

190000 
190001 
190002 
190015 
190016 
190016 
190016 
190039 
190081 
190088 

210009 

16 3 
24 17 
25 17 

6 4 
7 4 

12 23 
21 17 

6 8 
7 8 

13 8 
15 43 

5 2 
8 26 
9 5 

14 21 
15 10 

6 19 
13 5 

5 14 
22 37 

24 21 
25 21 

2 5 
10 58 

8 11 
8 15 

10 59 
4 58 

15 37 
15 42 
13 18 

4 53 
14 41 

4 44 
2 13 
4 10 

20 8 
22 8 
11 1 0 
10 53 

8 

12 30 

Page =4 

Parts No. Page No. Ref. No. Weight(g) 

280002 8 41 
280002 
280002 
280002 
280002 
280002 
280004 
280004 

300000 
300000 
300000 
300001 
300004 
300007 
300008 
300008 
300008 
300008 
300032 
300043 
300106 

310001 
310005 
310011 
310011 
310046 
310046 
310047 
310054 
310065 
310065 
310068 
310069 
310073 
310081 
310089 
310089 
310089 
310090 
310105 
310109 

320008 
320008 
320009 
320012 

17 17 
18 7 
19 31 
20 20 
30 9 
23 20 
30 18 

13 21 
14 4 
15 18 
15 23 

1 27 
26 11 

6 12 
12 20 
13 11 
21 14 
13 36 

1 34 
13 37 

6 42 
6 40 

24 26 
25 26 

9 33 
10 37 
1 0 15 
10 31 
12 28 
21 22 
10 21 
10 19 
16 20 
16 48 

6 16 
12 24 
21 18 
16 42 

4 21 
5 27 

6 47 
1 6 1 1 
16 23 
16 49 

From the library of: Superior Sewing Machine & Supply LLC



AZF8500G 

Parts No. Page No. Ref. No. Weight(g) 

330000 
330008 
330008 
330009 

3 17 
3 16 
9 12 
9 4 

340045 22 36 
340050 8 6 

350007 31 25 

390165 2 17 
390166 2 18 
390170 2 16 

910000 32 10 
910001 32 7 
910003 32 14 

911001 32 6 
911002 32 5 
911006 32 9 
911060 32 19 

930052 32 12 
930053 32 13 
930055 32 27 

1070151 26 8 

1090133 27 21 

1094011 27 3 

1 096000 27 12 
1096004 27 28 
1096005 27 29 

1097000 27 4 
1097001 27 9 

1200141 26 5 
1200347 26 3 

1298000 27 13 

2020048 11 27 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

2049401 1 35 

2100006 
2100009 
2100011 
2100012 

7 22 
1 7 

9 
2100014 3 
2100024 2 24 
2100032 16 43 
2100037 3 21 
2100047 3 4 
2100053 17 
2100088 12 3 
2100088 13 3 
2100098 5 41 
2100105 5 19 
2100111 5 12 
2100117 5 21 
2100134 21 1 
2100136 6 11 
2100137 6 7 
2100138 6 14 
2100144 6 3 
2100145 6 32 
2100152 6 39 
2100160 7 1 
2100161 7 7 
2100161 12 9 
2100161 13 7 
2100162 7 5 
2100165 7 10 
2100167 7 28 
2100168 
2100173 
2100174 
2100176 
2100197 

7 29 
7 3 
7 19 
6 15 
8 18 

2100199 8 33 
21 0021 1 1 3 1 0 
2100215 13 
2100221 21 13 
21 00227 12 15 
2100227 21 9 
2100229 4 61 
21 00241 1 4 1 4 
2100242 14 13 
2100243 14 15 
2100244 14 16 

Page= 5 

Parts No. Page No. Ref. No. Weight(g) 

2100248 14 9 
2100249 13 20 
2100249 14 10 
2100251 14 3 
21 00251 1 5 1 7 
2100252 14 28 
2100253 14 30 
2100256 14 35 
2100257 14 46 
2100259 14 48 
2100262 14 31 
2100263 14 37 
2100264 14 47 
2100266 14 12 
2100267 14 32 
2100269 14 27 
2100271 14 42 
2100272 5 31 
2100275 15 35 
2100276 15 36 
2100277 15 33 
2100278 15 34 
2100279 15 41 
2100280 15 27 
21 00281 1 5 1 4 
2100283 15 13 
2100288 14 20 
2100289 15 38 
2100318 3 8 
2100336 31 21 
2100337 31 15 
2100338 31 16 
2100339 31 5 
2100349 17 7 
2100349 23 7 
2100353 17 8 
2100353 23 8 
2100354 17 4 
2100354 23 4 
2100369 16 14 
2100374 31 24 
2100375 31 13 
2100404 4 17 
2100410 5 17 
2100412 5 35 
2100413 5 36 
2100414 5 39 
2100417 5 40 

From the library of: Superior Sewing Machine & Supply LLC



AZF8500G 

Parts No. Page No. Ref. No. Weight(g) 

2100418 7 11 
2100419 7 25 
2100425 17 
2100425 23 
2100433 13 25 
2100434 15 16 
2100435 15 25 
2100436 13 27 
2100437 13 30 
2100438 13 28 
2100441 13 33 
2100442 15 20 
2100443 15 22 
2100444 15 26 
2100450 15 31 
2100451 15 28 
2100452 15 29 
2100502 6 28 
2100518 8 19 
2100533 6 41 
2100535 6 43 
2100536 6 44 
2100538 2 19 
2100580 8 5 
21 00602 1 5 1 1 
2100642 5 50 
2100642 6 20 
2100671 14 22 
2100672 14 23 
2100673 14 24 
2100674 14 25 
2100703 2 27 
2100854 12 33 
2100856 2 31 
2100861 3 13 
2100864 20 
2100865 15 
2100866 15 4 
2100867 15 5 
2100868 15 8 
2100869 15 6 
2100870 15 7 
2100872 5 15 
2100874 3 24 
2100875 26 
2100892 12 27 
2100892 21 21 
2100895 16 40 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

2100896 16 39 
2100898 21 2 
2100900 12 1 
2100902 13 6 
2100903 12 22 
21 00903 21 1 6 
2100918 3 20 
21 00928 1 6 1 8 
21 00929 1 6 1 9 
2100946 6 5 
21 00957 16 1 5 
21 00958 1 6 1 2 
2100960 3 23 

2101043 26 16 
2101089 12 19 
2101113 26 14 
2101124 26 7 
2101151 24 7 
2101151 25 7 
2101152 24 8 
2101152 25 8 
2101155 24 9 
2101155 25 9 
2101156 24 15 
2101156 25 15 
2101157 24 18 
2101157 25 18 
2101158 24 19 
2101158 25 19 
2101159 24 22 
2101159 25 22 
2101160 24 12 
2101160 25 12 
2101161 24 13 
2101161 25 13 
2101163 24 5 
2101163 25 5 
2101164 24 20 
2101164 25 20 
21 011 65 24 24 
2101165 25 24 
2101166 24 23 
2101166 25 23 
2101434 13 32 
2101435 17 3 
2101435 23 3 
2101450 31 8 

Page =6 

Parts No. Page No. Ref. No. Weight(g) 

2101451 31 9 

2106016 22 47 
2106017 22 48 

2108050 6 30 
2108056 18 8 
21 08058 20 24-1 
2108076 17 22 
2108076 19 34 
2108076 23 22 

2109050 15 44 
2109051 15 45 
2109052 15 46 
2109055 17 23 
2109055 19 35 
2109055 23 23 
2109056 17 24 
2109056 19 36 
2109056 23 24 
2109057 18 9 
21 09057 20 25-1 
2109082 22 49 
2109201 13 16 
2109210 6 52 
2109211 6 35 
2109212 6 50 
2109302 13 34 
2109347 13 15 
2109932 27 

2110026 3 6 
2110027 3 5 
2110181 5 3 
2110183 5 6 
2110184 
2110252 

2120002 
2120003 
2120004 

5 5 
6 

9 13 
9 14 
9 16 

2120005 9 17 
2120006 9 26 
2120007 9 20 
2120008 9 28 
2120009 9 32 
2120014 10 35 

From the library of: Superior Sewing Machine & Supply LLC



AZF8500G 

Parts No. Page No. Ref. No. Weight(g) 

2120015 10 39 
2120017 10 32 
2120018 10 18 
2120019 10 14 
2120020 10 4 
2120021 10 5 
21 20022 1 0 l 0 
21 20023 l 0 l 3 
2120026 5 8 
2120027 9 
2120028 9 3 
2120029 9 6 
2120030 5 42 
2120031 9 10 
2120032 9 31 
2120033 11 5 
2120034 11 7 
2120035 11 
2120036 ll 4 
2120037 10 50 
2120038 l 0 51 
2120045 8 28 
2120053 2 39 
2120055 2 36 
2120062 2 34 
2120063 3 
2120067 10 23 
2120071 5 45 
2120072 5 48 
2120073 5 46 
2120074 5 43 
2120075 5 44 
2120082 9 18 
2120083 9 24 
2120093 10 26 
2120095 10 29 
2120098 2 42 
2120112 10 30 
2120130 10 25 
2120131 10 17 
21 20132 l 0 33 
2120136 10 41 
2120138 2 40 
2120139 2 41 
2120141 2 38 
2120536 4 71 
2120537 5 16 
2120570 10 40 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

2120571 10 42 
2120572 10 36 
21 20586 l 6 1 6 
21 20587 1 6 1 7 
2120588 3 2 

2121015 24 2 
2121015 25 2 
21211 07 22 19 
2121108 22 16 
2121109 22 24 
2121110 22 21 
2121111 22 27 
2121112 22 26 
2121113 22 28 
2121114 22 20 

2126023 20 25-2 

2127507 22 30 
2127511 30 
2127513 19 23 
2127531 30 6 
2127533 19 28 
2127570 22 38 
2127578 22 40 
2127602 8 36 
2127602 18 2 
2127602 20 15 
2127602 30 2 
2127603 30 4 
2127604 8 40 
2127604 17 16 
2127604 18 6 
2127604 19 30 
2127604 20 19 
2127604 30 8 
2127605 19 26 
2127612 17 12 
2127612 19 24 
2127620 8 35 
2127622 17 11 
2127623 20 14 
2127627 18 1 
2127635 29 l 
2127636 29 11 
2127643 8 42 
2127644 17 18 

Page =7 

Parts No. Page No. Ref. No. Weight(g) 

2127645 29 6 
2127646 29 13 
2127660 8 38 
2127662 1 7 14 
2127663 20 17 
2127664 18 4 
2127670 29 4 
2127671 29 2 
2127672 29 12 
2127675 30 11 
2127676 23 13 
2127677 30 22 
2127680 30 16 
2127681 23 18 
2127682 30 23 
2127692 30 12 
2127693 23 14 
2127694 23 16 
2127694 30 14 

21 28507 20 24-2 
2128609 22 46 

2129050 20 23 
2129051 19 32 
2129052 30 10 
2129065 23 10 
2129065 30 19 
2129066 23 ll 
2129066 30 20 
2129070 22 43 
2129082 17 10 
2129083 17 20 
2129084 29 15 
2129085 29 17 
2129086 10 49 
2129087 29 16 
21 29088 l 7 l 9 
2129089 29 18 
2129098 29 10 
2129099 29 14 
2129200 20 12 
2129200 22 12 
2129300 12 29 
2129420 2 29 

2150015 l ll 
2150017 3 18 

From the library of: Superior Sewing Machine & Supply LLC



AZF8500G 

Parts No. Page No. Ref. No. Weight(g) 

2150018 2 4 
2150019 7 20 
2150020 7 17 
2150021 
2150022 
2150023 
2150024 

7 23 
3 12 
2 10 
2 12 

2150025 2 14 
2150026 19 
2150027 4 59 
2150030 4 19 
2150031 4 20 
2150032 4 22 
2150035 6 37 
2150038 5 10 
2150039 5 18 
2150040 5 26 
2150041 5 28 
2150042 5 37 
2150043 5 20 
2150044 5 32 
2150045 5 33 
2150046 5 29 
2150047 5 30 
2150048 5 23 
2150049 5 22 
2150050 5 49 
2150051 6 17 
2150052 6 9 
2150053 6 10 
2150057 6 24 
2150058 6 25 
2150060 7 9 
2150063 15 9 
2150064 14 
2150065 14 18 
2150066 14 19 
2150067 15 48 
2150069 3 22 
2150069 5 38 
2150070 12 6 
2150074 21 23 
2150075 12 8 
2150075 14 7 
2150079 12 37 
2150080 12 25 
21 50080 21 1 9 
2150082 21 8 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

2150084 12 14 
21 50086 1 2 1 3 
2150088 21 7 
21 50090 21 1 2 
21 50091 1 2 1 8 
2150096 5 9 
2150102 16 28 
2150103 16 1 
2150104 16 2 
2150112 4 56 
2150115 4 26 
2150116 4 15 
21 50 1 1 7 1 2 34 
21 50118 13 13 
2150119 4 62 
2150120 4 65 
2150121 4 66 
2150121 21 5 
2150123 4 64 
2150124 4 24 
2150125 2 7 
2150130 12 11 
2150131 4 33 
2150132 4 57 
2150134 21 4 
2150139 8 24 
2150142 8 16 
2150145 8 4 
2150150 6 49 
2150151 4 41 
2150154 8 13 
2150162 4 31 
2150163 4 55 
2150164 20 9 
2150164 22 9 
2150165 4 39 
2150166 13 4 
2150167 4 30 
2150168 13 23 
2150169 13 19 
2150170 13 9 
2150172 20 10 
2150172 22 10 
2150173 4 34 
2150180 5 11 
2150201 16 7 
2150202 16 21 
21 50206 1 6 1 0 

Page =8 

Parts No. Page No. Ref. No. Weight(g) 

2150207 16 22 
2150210 2 
2150212 31 
2150213 31 3 
2150214 5 1 
2150250 22 15 
2150270 21 3 
2150620 21 24 
2150621 21 25 
2150709 8 3 
21 5071 0 1 6 24 
2150713 16 25 

2151001 24 28 
2151001 25 28 
2151054 21 
2151055 2 26 
2151056 1 32 
2151057 28 5 
2151058 28 7 
2151059 28 4 
2151066 28 2 
2151067 28 

2159111 6 21 
21 59112 17 21 
2159112 19 33 
2159112 23 21 
2159113 20 21-2 

2160014 2 
2160015 10 44 
2160016 10 46 
21 6001 8 31 31 
2160020 4 36 
2160026 10 60 
2160027 10 61 
2160028 10 54 
2160029 8 30 
2160030 8 32 
2160031 8 31 
2160032 8 25 
2160033 8 21 
2160035 16 36 
2160040 16 37 
2160045 16 46 
2160046 16 47 
2160050 12 4 

From the library of: Superior Sewing Machine & Supply LLC



INDEX 
AZF8500G Page =9 

Parts No. Page No. Ref. No. Weight{g) Parts No. Page No. Ref. No. Weight{g) Parts No. Page No. Ref. No. Weight{g) 

2160051 12 7 9620695 32 1 -1 
2160055 8 9 9620696 32 1-2 
2160056 10 57 9620700 32 17 
2160057 8 7 9620702 32 15 
2160058 8 10 9620703 32 16 
2160059 8 46 
2160063 8 47 
2160122 4 1 

2167180 18 10 
2167181 18 1 1 
2167200 22 32 
2167205 22 42 
2167210 22 35 
2167215 22 33 

2168001 18 13 

2169106 18 12 
2169111 20 21-1 
2169115 22 44 
2169901 24 
2169901 25 

3100060 16 31 
3100061 16 33 
3100104 8 27 
3100131 5 7 
3100329 16 35 
3100345 16 34 
3100370 6 38 
3100370 16 8 
3100371 16 13 

9620631 32 2 
9620665 32 22 
9620666 32 28 
9620670 32 3 
9620673 32 8 
9620675 32 1 1 
9620678 32 23 
9620679 32 24 
9620680 32 25 
9620681 32 26 
9620688 32 18 
9620689 32 4 
9620690 32 21 
9620691 32 20 

From the library of: Superior Sewing Machine & Supply LLC



P/N 9710064(P) 
No. 2 Edited in 2004.6 

(AZF8500G) 

l1aJJ1ato 
~~i'-:::.J::J~~**it~~ 

YAMATO SEWING MACHINE AIFG. CO.,LTO. 

4-4-12,NISHITENMA, KITA-KU, OSAKA,JAPAN 
TEL: 81-6-6364-1321 FAX: 81-6-6364-1307 

=;=53 0- 0 0 4 7 :*:~.&r!J::It~g§;:R~4 T El4 it 1 2% 
TEL ( 0 6) 6 3 6 4- 1 3 2 1 ( f~) FA X ( 0 6) 6 3 6 5- 5 1 7 6 

Printed in Japan 2004.6.5H@ 

From the library of: Superior Sewing Machine & Supply LLC


	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   TOP FEED MECHANISM(1)
	[P9]   上送リ機構(1)
	[P10] TOP FEED MECHANISM(2)
	[P10] 上送リ機構(2)
	[P11] TOP FEED MECHANISM(3)
	[P11] 上送リ機構(3)
	[P12] UPPER LOOPER DRIVING MECHANISM
	[P12] 上ルーパ機構
	[P13] LOWER & DOUBLE CHANING LOOPER DRIVING MECHANISM
	[P13] 下ルーパ及び二重環ルーパ機構
	[P14] FEED DRIVING CONTROL MECHANISM
	[P14] 前送リ調節機構
	[P15] FEED DRIVING MECHANISM
	[P15] 送リ機構
	[P16] LUBRICATING MECHANISM
	[P16]  給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P17] EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8500G-C5-10
	[P18] AZF8500G-A6-10, Y6-10
	[P19] AZF8518G-C5
	[P20] AZF8520G-AY6, AY8(1)
	[P21] AZF8520G-AY8(2)
	[P22] AZF8520G-CA7DA-1
	[P23] AZFR8500G-C5DA

	↓DEVICE/装置
	[P24] K1 DEVICE
	[P25] KT1 DEVICE(1)
	[P26] KT1 DEVICE(2)
	[P27] C DEVICE
	[P28] SC10 DEVICE

	[P29] EXTRA PARTS(1)
	[P29] 特注部品(1)
	[P30] EXTRA PARTS(2)
	[P30] 特注部品(2)
	[P31] MICELLANEOUS SUPPORTING BOARD
	[P31] 受ケ板関係
	[P32] THREAD STAND
	[P32] 糸立台
	[P33] WARNING LABEL
	[P33] 警告ラベル
	[P34] LIST of MAIN SPARE PAWTS
	[P34] 主要部品リスト
	[P35] INDEX
	[P35] 索引



